
Leaflet 15 mg Visudyne CA
DRAFT (DATE) 13.05.2020   [12:30 uhr]   (6)
COLOURS Pantone Black linework
DIMENSIONS 300 x 430 mm
MATERIAL NUMBER CP 90003116/10
FONT SIZE 5 pt
MATERIAL NUMBER DP 5045905 CA
LAETUS CODE 38
EDGE MARK 8

PrVISUDYNE®

VERTEPORFIN FOR INJECTION, MANUFACTURER’S STANDARD
15 MG / VIAL

PART I: HEALTH PROFESSIONAL INFORMATION

SUMMARY PRODUCT INFORMATION

Route of
Administration

Dosage Form / Strength All Nonmedicinal Ingredients

Intravenous 
infusion

Lyophilized powder for 
injection containing 15 mg 
verteporfin per vial.

Ascorbyl Palmitate, Butylated Hydroxytoluene, Egg 
Phosphatidylglycerol, Dimyristoyl Phosphatidylcholine 
and Lactose.

INDICATIONS AND CLINICAL USE

VISUDYNE (verteporfin for injection) as part of photodynamic therapy (i.e., VISUDYNE Therapy) is 
indicated for the treatment of predominantly classic subfoveal choroidal neovascularization in patients with:
•	 age-related macular degeneration (AMD), 
•	 pathologic myopia,
•	 presumed ocular histoplasmosis.

Pediatrics
VISUDYNE is not recommended for use in children or adolescents. The efficacy and safety of VISUDYNE 
has not been established in the pediatric population.

Geriatrics
Approximately 90% of the patients treated with VISUDYNE in the clinical efficacy trials were over the age of 
65. A reduced treatment effect was seen with increasing age.

CONTRAINDICATIONS

•	� Patients who are hypersensitive to this drug or to any ingredient in the formulation or component of 
the container (see ‘DOSAGE AND ADMINISTRATION‘ and ‘DOSAGE FORMS, COMPOSITION AND 
PACKAGING‘).

•	 Porphyria.
•	 Severe hepatic impairment.

WARNINGS AND PRECAUTIONS

VISUDYNE is a drug to be used in VISUDYNE Therapy. VISUDYNE Therapy is a two-stage process 
requiring administration of both VISUDYNE and nonthermal red light.

CAUTION: VISUDYNE Therapy should only be used by physicians trained in the treatment of 
predominantly classic subfoveal choroidal neovascularization using photodynamic therapy 
with verteporfin for injection and specified lasers. Following VISUDYNE injection, residual 
photosensitivity for 48 hours or more may result in erythema and blistering of the skin 
when exposed to sunlight or brightly focused indoor light. 

Use of incompatible lasers that do not provide the required characteristics of light for the photoactivation of 
VISUDYNE could result in incomplete treatment due to partial photoactivation of VISUDYNE, overtreatment 
due to overactivation of VISUDYNE, or damage to surrounding normal tissue. 

Appropriate facilities and personnel must be available to treat any complications of the procedure, as well as 
for the emergency treatment of allergic reactions to the agent itself (see ‘Cardiovascular‘ and ‘Immune‘).

General
Following injection with VISUDYNE, care should be taken to avoid exposure of skin or eyes to direct 
sunlight or bright indoor light for 2 days. If emergency surgery is necessary within 48 hours after treatment, 
as much of the internal tissue as possible should be protected from intense light (see ‘Skin‘).

Extravasation of VISUDYNE, especially if the affected area is exposed to light, can cause severe pain, 
inflammation, swelling or discoloration at the injection site. Localized (skin) necrosis at the injection site 
following extravasation has also been reported.

If extravasation does occur, the infusion should be stopped immediately. The extravasation area must be 
thoroughly protected from direct light until the swelling and discoloration have faded in order to prevent the 
occurrence of a local burn which could be severe. Cold compresses should be applied to the injection site. 
The relief of pain may require analgesic treatment.

Standard precautions should be taken during infusion of VISUDYNE to avoid extravasation. 

Examples of standard precautions include, but are not limited to the following:
•	� a free-flowing intravenous (IV) line should be established before starting VISUDYNE infusion and the 

line should be carefully monitored,
•	� due to the possible fragility of vein walls of some elderly patients, it is strongly recommended that the 

largest arm vein possible, preferably antecubital, be used for injection,
•	 small veins in the back of the hand should be avoided. 

Cases of anaphylactic reactions have been observed in patients receiving VISUDYNE. If an anaphylactic or 
other serious allergic reaction occurs during or following infusion, administration of VISUDYNE should be 
discontinued immediately and appropriate therapy be initiated (see ‘Immune’).

Carcinogenesis and Mutagenesis 
No studies have been conducted to evaluate the carcinogenic potential of verteporfin.

Verteporfin was not mutagenic, in the absence or presence of light, when studied in microbial mutagenicity, 
unscheduled DNA synthesis, mammalian point mutation, chromosome aberration, and mouse 
micronucleus assays. 

Photodynamic therapy (PDT) as a class has been reported to result in DNA damage including DNA strand 
breaks, alkali-labile sites, DNA degradation, and DNA-protein cross links which may result in chromosomal 
aberrations, sister chromatid exchanges (SCE), and mutations. In addition, other photodynamic therapeutic 
agents have been shown to increase the incidence of SCE in Chinese hamster ovary (CHO) cells irradiated 
with visible light and in Chinese hamster lung fibroblasts irradiated with near UV light, increase mutations 
and DNA-protein cross-linking in mouse L5178 cells, and increase DNA-strand breaks in malignant human 
cervical carcinoma cells, but not in normal cells. Verteporfin was not evaluated in these latter systems. It is 
not known how the potential for DNA damage with PDT agents translates into human risk.
No effect on male or female reproduction has been observed in rats following intravenous administration 
of verteporfin for injection up to 10 mg/kg/day (approximately 60- and 40-fold human exposure at 6 mg/
m2 based on AUCinf in male and female rats, respectively). Males were dosed 28 days prior to and during 
mating until necropsy (approximately 60 days). Females were dosed for 14 days prior to and during mating 
until Gestation Day 7.

Cardiovascular
Chest pain, vaso-vagal reactions and hypersensitivity reactions related to VISUDYNE infusion, have been 
reported. Both vaso-vagal and hypersensitivity reactions are associated with general symptoms such as 
syncope, sweating, dizziness, rash, dyspnoea, flushing, and changes in blood pressure and heart rate. 
On rare occasions these reactions may be severe, and potentially include seizure. This may be related to 
complement activation (see ‘Immune‘). 

Hepatic / Biliary / Pancreatic
VISUDYNE Therapy should be considered carefully in patients with moderate hepatic impairment or biliary 
obstruction since there is no clinical experience with verteporfin in such patients. Since verteporfin is 
excreted primarily via the biliary (hepatic) route, increased verteporfin exposure is possible (see ‘ACTION 
AND CLINICAL PHARMACOLOGY, Special Populations and Conditions‘).

Immune
VISUDYNE at >5 times the expected maximum plasma concentration in treated patients caused a low 
level of complement activation in human blood in vitro. VISUDYNE resulted in a concentration-dependent 
increase in complement activation in human blood in vitro. At 10 mcg/mL (approximately 5 times the 
expected plasma concentration in human patients), there was mild to moderate complement activation. At 
≥100 mcg/mL, there was significant complement activation. Signs consistent with complement activation 
(e.g., chest pain, syncope, dyspnea, and flushing) (see ‘Cardiovascular‘) have been observed in <1% 
of patients administered VISUDYNE. Although, no clinically relevant complement activation was reported in 
clinical trials but the risk of anaphylactic reactions due to complement activation cannot be excluded. Patients 
should be supervised during VISUDYNE infusion and observed for at least 30 minutes after infusion.

Fluorescein Angiography
Standard precautions for fluorescein angiography should be observed. Certain medical conditions (e.g., 
pregnancy or allergy to fluorescein) may make the injection of fluorescein dye for a particular patient 
inadvisable in the opinion of the ophthalmologist. Approximately 1/225,000 patients may experience a 
severe reaction resulting in a heart attack, stroke, or death. Most reactions are mild, such as temporary 
nausea or vomiting in a few patients and a rash, hives, or wheezing in about 1%.

Ophthalmologic
Patients who experience severe decrease of vision of 4 lines or more within 1 week after treatment should 
not be retreated, at least until their vision completely recovers to pre-treatment levels and the potential 
benefits and risks of subsequent treatment are carefully considered by the treating physician.

Following VISUDYNE Therapy, patients may develop transient visual disturbances such as abnormal 
vision, vision decrease, or visual field defects that may interfere with their ability to drive or use machines. 
Patients should be advised to not drive or use machines as long as these symptoms persist. 

Patients will become temporarily photosensitive for 2 days after the infusion. During that period, patients 
should avoid exposure of unprotected eyes to direct sunlight or bright indoor light (see ‘Skin‘). 

Peri-Operative Considerations
Caution should be exercised when VISUDYNE Therapy under general anesthesia is considered. There are 
no clinical data related to the use of VISUDYNE in anesthetized patients. At a more than 10-fold higher 
dose given by bolus injection to sedated or anesthetized pigs, verteporfin caused severe hemodynamic 
effects, including death, probably as a result of complement activation. 

These effects were diminished or abolished by pre-treatment with antihistamine and they were not seen 
in conscious non-sedated pigs or in any other species, whether conscious or under general anesthesia. 
Caution should be exercised when VISUDYNE Therapy under general anesthesia is considered.

Sexual Function / Reproduction
No information is available about fertility in humans with verteporfin. No effect on male or female 
reproduction has been observed in rats following intravenous administration of verteporfin for injection 
up to 10 mg/kg/day (approximately 60- and 40-fold human exposure at 6 mg/m2 based on AUCinf in 
male and female rats, respectively). Males were dosed 28 days prior to and during mating until necropsy 
(approximately 60 days). Females were dosed for 14 days prior to and during mating until Gestation Day 7. 

Skin
Patients who receive VISUDYNE will become temporarily photosensitive for 2 days after the infusion. Patients 
should wear a wrist band to remind them to avoid direct sunlight for 2 days. During that period, patients 
should avoid exposure of unprotected skin, eyes or other body organs to direct sunlight or bright indoor light. 
This includes, but is not limited to, tanning salons, bright halogen lighting and high-power lighting used in 
surgical operating rooms or dental offices. Prolonged exposure to light from light-emitting medical devices 
such as pulse oximeters should also be avoided for 48 hours following VISUDYNE administration.

If treated patients must go outdoors in daylight during the first 2 days after treatment, they should protect 
all parts of their skin and their eyes by wearing protective clothing and dark sunglasses. UV sunscreens are 
not effective in protecting against photosensitivity reactions because photoactivation of the residual drug in 
the skin can be caused by visible light. 

Patients should not stay in the dark and should be encouraged to expose their skin to ambient indoor light, 
as it will help inactivate the drug in the skin through a process called photobleaching. 

Special Populations
Pregnant Women
VISUDYNE is not recommended for use during pregnancy. The efficacy and safety of VISUDYNE has not 
been established in pregnant women. VISUDYNE use during pregnancy should only be considered if the 
expected benefit to mother outweighs the potential risk to the fetus.

Rat fetuses of dams administered verteporfin for injection intravenously at ≥10 mg/kg/day during 
organogenesis (approximately 40-fold the human exposure at 6 mg/m2 based on AUCinf in female rats) 
exhibit an increase in the incidence of anophthalmia / microphthalmia. Rat fetuses of dams administered 25 
mg/kg/day (approximately 125-fold the human exposure at 6 mg/m2 based on AUCinf in female rats) had an 
increased incidence of wavy ribs and fetal alterations. 
In pregnant rabbits, a decrease in body weight gain and food consumption was observed in animals that 
received verteporfin for injection intravenously at 10 mg/kg/day during organogenesis. The no observed 
adverse effect level (NOAEL) for maternal toxicity was 3 mg/kg/day (approximately 7-fold the human 
exposure at 6 mg/m2 based on body surface area). There were no teratogenic effects observed in rabbits at 
doses up to 10 mg/kg/day.

Nursing Women
VISUDYNE is not recommended for use in nursing women. Verteporfin and its diacid metabolite have been 
found in the breast milk of one woman after a 6 mg/m2 infusion. The verteporfin breast milk levels were 
up to 66% of the corresponding plasma levels and declined below the limit of quantification (2 ng/mL) 
within 24 hours. The diacid metabolite had lower peak concentrations but persisted for at least 48 hours. 
The effects of verteporfin and its metabolite on neonates are unknown. Nursing should be interrupted 
during VISUDYNE Therapy or treatment postponed, taking into account the risks of delayed treatment to the 
mother. Women should not nurse for 96 hours after VISUDYNE Therapy.

Pediatrics
VISUDYNE is not recommended for use in children or adolescents. The efficacy and safety of VISUDYNE 
has not been established in the pediatric population.

Geriatrics
Approximately 90% of the patients treated with VISUDYNE in the clinical efficacy trials were over the age of 
65. A reduced treatment effect was seen with increasing age.

ADVERSE REACTIONS

Adverse Drug Reaction Overview
Because clinical trials are conducted under very specific conditions the adverse drug reaction rates 
observed in the clinical trials may not reflect the rates observed in practice and should not be compared to 
the rates in the clinical trials of another drug. Adverse drug reaction information from clinical trials is useful 
for identifying drug-related adverse events and for approximating rates.

In randomized clinical trials in choroidal neovascularization, mainly in patients with age-related macular 
degeneration (AMD), the most frequently reported adverse events to VISUDYNE are injection site reactions 
(including pain, edema, inflammation, extravasation, rashes, and less commonly, hemorrhage and 
discoloration) and visual disturbances (including blurred vision, flashes of light, decreased visual acuity 
and visual field defects such as grey or dark haloes, scotoma and black spots). These events occurred in 
approximately 10-30% of AMD patients.
Severe vision decreases, equivalent of 4 lines or more, within 7 days has been reported in approximately 
1-5% of AMD patients. At least partial recovery of vision, defined as more than one-line improvement of 
vision following the event, occurred in most patients (approximately 75% of patients).

Photosensitivity reactions usually occurred in the form of skin sunburn following exposure to sunlight 
during the first 2 days after treatment usually within 24 hours of VISUDYNE infusion. The higher incidence 
of back pain in the VISUDYNE group occurred primarily during infusion and was not associated with any 
evidence of hemolysis or allergic reaction and usually resolved by the end of the infusion.

Vaso-vagal and hypersensitivity reactions can occur, which on rare occasions can be severe (see 
‘WARNINGS AND PRECAUTIONS, ‘Cardiovascular‘, and, ‘Immune‘).

Clinical Trial Adverse Drug Reactions (ADRs)

Table 1 describes adverse events associated with treatment (Adverse Drug Reactions) that occurred with 
a frequency equal to or greater than 1 percent, in the pivotal 24-month study populations supporting the 
three indications (see CLINICAL TRIALS).

TABLE 1.   Summary of Associated Treatment-Emergent Adverse Events Occurring with
                 Incidence ≥ 1% (Predominantly Classic CNV due to AMD from the TAP Studies, CNV
                 due to PM from the VIP PM Study, and CNV due to OHS from the VOH Study)

% of Patients
   BPD OCR 002 A+B                  BPD OCR                      BPD OCR
             (AMD)                            003 (PM)                     004 (OHS)                                                                                   

BODY SYSTEM:
  Preferred Term

VISUDYNE
(N=159)

Placebo
(N=83)

VISUDYNE
(N=81)

Placebo
(N=39)

VISUDYNE
(N=26)

ANY ASSOCIATED EVENT 	 49.1% 	 37.3% 	 30.9% 	 33.3% 	 34.6%
BODY AS A WHOLE:
	 Allergic reaction 			   1.2%
	 Asthenia 	 2.5% 		  4.9%
	 Body odor 			   1.2%
	 Fever 	 1.3%
	 Headache 	 5.7% 	 10.8% 	 4.9% 	 7.7% 	 3.8%
	 Infusion related back pain 	 3.1% 		  1.2%
	 Injection site discoloration 	 1.3% 		  1.2%
	 Injection site edema 	 8.2% 		  2.5% 		  3.8%
	 Injection site extravasation 	 8.2% 	 4.8% 	 2.5% 	 2.6% 	 11.5%
	 Injection site hemorrhage 	 2.5% 		  1.2%
	 Injection site hypersensitivity 	 1.3%
	 Injection site inflammation 	 3.8% 	 2.5% 		  7.7%
	 Injection site pain 	 9.4% 		  6.2% 	 2.6% 	 11.5%
	 Injection site reaction 					     3.8%
	 Pain 	 3.1% 				    3.8%
	 Photosensitivity reaction 	 2.5% 		  3.7%

CARDIOVASCULAR SYSTEM:
	 Hypertension 	 1.9% 		  1.2%
	 Syncope 					     3.8%

DIGESTIVE SYSTEM:
	 Constipation 	 1.9%
	 Nausea 	 1.9% 	 2.4% 	 1.2%

HEMIC AND LYMPHATIC SYSTEM:
	 Anemia 	 1.3% 	 1.2%
	 Eosinophilia	  1.3%

METABOLIC AND NUTRITIONAL DISORDERS:
	 Creatinine increased 	 1.3% 	 1.2%
	 Glycosuria 	 1.9%
	 Hypercholesteremia 	 1.9%
	 Ketosis 	 1.3% 	 2.4%

MUSCULOSKELETAL SYSTEM:
	 Arthralgia 					     3.8%

NERVOUS SYSTEM:
	 Dizziness 	 1.3% 	 1.2%
	 Hypesthesia 	 1.9%

RESPIRATORY SYSTEM:
	 Dyspnea 	 1.3% 		  1.2%

SKIN AND APPENDAGES:
	 Pruritus 			   2.5% 	 2.6% 	 3.8%
	 Rash 	 1.3%
	 Skin disorder 			   1.2%
	 Urticaria 			   1.2%

SPECIAL SENSES: a

	 Eye disorder 			   1.2%
	 Photophobia 			   2.5%
	 Vision abnormal 			   1.2%
	 Vision decreased 			   1.2%

TREATMENT SITE OCULAR:b

	 Cataract 	 1.3%
	 Conjunctivitis 	 2.5% 	 3.6% 	 2.5%
	 Dry eyes 			   1.2%
	 Eye disorder 			   1.2%
	 Eye pain 	 3.8% 	 2.4%
	 Face edema 			   1.2% 	 2.6%
	 Photophobia 	 1.3% 	 1.2% 	 2.5%
	 Retinal disorder 					     3.8%
	 Vision abnormal 	 3.1% 	 3.6% 	 3.7% 		  7.7%
	 Vision decreased 	 5.0% 	 1.2% 	 11.1% 	 10.3% 	 3.8%
	 Visual field defect 	 4.4% 	 1.2% 	 3.7% 	 5.1% 	 3.8%

a Special Senses includes events in the untreated (“other”) eye.
b Treatment Site -Ocular includes ocular treatment site (study eye) events.

Less Common Clinical Trial Adverse Drug Reactions (ADR) (<1%)
The following describes adverse events associated with treatment (Adverse Drug Reactions) that occurred 
with a frequency of less than one percent, in the pivotal 24-Month study predominantly classic study 
population. No ADRs less than 1% occurred in patients with pathologic myopia and ocular histoplasmosis. 
The ADRs with an asterisk (*) are those that also occurred in patients who received placebo. 
In patients with AMD treated with VISUDYNE, systemic ADRs that occurred in one patient only (<1%) were 
abdominal pain*, accidental injury, chest pain, chills, chills and fever, flu syndrome*, abnormal lab test*, 
tachycardia, diarrhea*, dyspepsia*, gastrointestinal carcinoma, hepatomegaly, stomach ulcer hemorrhage, 
tongue disorder, hypothyroidism, basophilia, blood dyscrasia, leukocytosis, leukopenia, lymphocytosis, 
diabetes mellitus, gout, hyperglycemia*, hypoglycemia, hypokalemia*, arthralgia*, depression*, 
hypertonia, neuralgia, vertigo, increased cough*, pharyngitis*, eczema, skin discoloration, dysuria, 
metrorrhagia, and frequent urination. 
ADRs <1% occurring in the ocular treatment site were AMD progression*, dry eyes*, lacrimation disorder, 
subretinal hemorrhage, and vitreous disorder. 
ADRs less than 1% occurring in the other eye were cataract, lacrimation disorder, photophobia*, and 
decreased vision. 
The following have also been reported in other clinical trials: retinal detachment (nonrhegmatogenous), 
retinal or choroidal vessel nonperfusion, severe vision decreases with or without subretinal or vitreous 
hemorrhage, and severe vision decrease with retinal hemorrhage. 

Clinical Trial Adverse Events (AEs)
Table 2 describes all adverse events, whether or not considered related to the treatment that occurred with a 
frequency equal to or greater than one percent, in the pooled pivotal 24-month study populations. 

TABLE 2.    Summary of Not Associated Treatment-Emergent Adverse Events Occurring with
                  Incidence ≥ 1% (Predominantly Classic CNV due to AMD from the TAP Studies,
                  CNV due to PM from the VIP PM Study, and CNV due to OHS from the VOH Study)

BODY SYSTEM:
     Preferred Term

VISUDYNE
(N=266)

Placebo
(N=122)

BODY SYSTEM:
     Preferred Term

VISUDYNE
(N=266)

Placebo
(N=122)

ANY NOT ASSOCIATED EVENT 84.2% 81.1% RESPIRATORY SYSTEM:
BODY AS A WHOLE: Bronchitis 6.8%  3.3%

Infection 12.8% 9.0% Sinusitis 4.9% 4.9%
Flu syndrome 10.2% 2.5% Pharyngitis 4.5% 3.3%
Pain 8.6% 6.6% Cough increased 4.1% 1.6%
Accidental injury 7.5% 10.7% Rhinitis 3.4% 2.5%
Headache 5.6% 11.5% Dyspnea 1.9% 2.5%
Back pain 4.9% 6.6% Lung disorder 1.9% 1.6%
Chest pain 3.8% 2.5% Pneumonia 1.9% 1.6%
Abdominal pain 3.4% 4.1% Emphysema 1.1% 1.6%
Asthenia 3.0% 2.5% SKIN AND APPENDAGES:
Allergic reaction  2.6% 4.1% Rash 3.8% 0.8%
Fever 2.6% 1.6% Skin ulcer 1.5% 1.6%
Viral infection 1.5% 0.8% Skin disorder 1.1% 0.8%
Cyst 1.1% Sweating 1.1%
Hernia 1.1% 1.6% SPECIAL SENSES: a

CARDIOVASCULAR SYSTEM: Conjunctivitis 6.4% 4.1%
Hypertension 7.1% 8.2% Cataract 5.6% 4.9%
Cardiovascular disorder 2.6% 0.8% Vision decreased 4.1% 0.8%
Syncope 2.3% AMD progression 3.4% 7.4%
Myocardial infarct  1.9% 1.6% Vision abnormal 3.0% 3.3%
Angina pectoris 1.5% 1.6% Corneal lesion 2.3% 0.8%
Arrhythmia 1.5% 0.8% Eye disorder 2.3% 2.5%
Arteriosclerosis 1.5% 1.6% Eye pain 2.3%
Coronary artery disorder 1.5% 1.6% Glaucoma 2.3% 4.1%
Peripheral vascular disorder 1.5% 0.8% Dry eyes 1.9% 0.8%
Pulmonary embolus 1.1% Eye itching 1.9% 0.8%

DIGESTIVE SYSTEM: Blepharitis 1.5% 1.6%
Nausea 3.8% 5.7% Otitis media 1.5% 1.6%
Gastrointestinal disorder 2.6% 3.3% Corneal opacity 1.1%
Diarrhea 2.3% 3.3% Diplopia 1.1%
Cholecystitis 1.9% 0.8% Vitreous disorder 1.1% 0.8%
Gastrointestinal carcinoma 1.5% TREATMENT SITE OCULAR: b

Cholelithiasis 1.1% Cataract 12.0% 9.0%
Constipation 1.1% Vision abnormal 8.6% 7.4%
Gastroenteritis 1.1% 1.6% Vision decreased 5.6% 4.9%
Tooth disorder 1.1% 0.8% Conjunctivitis 5.3% 4.1%

ENDOCRINE SYSTEM: Corneal lesion 3.4% 0.8%
Hypothyroidism 1.9% 0.8% Visual field defect 3.0% 1.6%
Hyperthyroidism 1.1% 0.8% Eye itching 2.6% 0.8%

METABOLIC AND NUTRITIONAL DISORDERS: Eye pain 2.3% 1.6%
Hypercholesteremia 6.4% 7.4% Glaucoma 2.3% 3.3%
Creatinine increased 3.4% 1.6% Blepharitis 1.9% 1.6%
Peripheral edema 3.4% 4.1% Dry eyes 1.9% 0.8%
Glycosuria 2.6% 1.6% Vitreous disorder 1.9% 1.6%
Albuminuria 2.3% 1.6% Eye disorder 1.5% 0.8%
Ketosis 1.9% 4.1% AMD progression 1.1%
SGOT increased 1.5% Keratitis 1.1%
Alkaline phosphatase increased 1.1% 2.5% Lacrimation disorder 1.1% 2.5%
Hyperkalemia 1.1% 0.8% UROGENITAL SYSTEM:

MUSCULOSKELETAL SYSTEM: Cystitis 3.8% 1.6%
Arthritis 4.5% 4.9% Prostatic disorder 3.8% 0.8%
Arthralgia 3.0% 6.6% Prostatic carcinoma 1.1%
Myalgia 1.9% 3.3% Prostatic specific

antigen increase 1.1%
Arthrosis 1.1% 1.6%
Bone disorder 1.1% 2.5% Urinary tract infection 1.1% 6.6%

NERVOUS SYSTEM: Vaginal hemorrhage 1.1% 0.8%
Depression 4.9% 3.3%
Dizziness 4.5% 3.3%
Insomnia 2.6% 0.8%
Anxiety 2.3% 0.8%
Sleep disorder 2.3%
Vertigo 1.5% 1.6%
Cerebrovascular accident 1.1% 0.8%

a Special Senses includes events in the untreated (“other”) eye.
b Treatment Site -Ocular includes ocular treatment site (study eye) events.

Based on long-term experience in patients receiving open-label VISUDYNE treatment beyond the 24-month 
placebo-controlled phase (TAP 60-Months extension study) (see ‘CLINICAL TRIALS‘), no additional safety 
concern was identified. 

Based on long-term experience in patients receiving open-label VISUDYNE treatment beyond the 24-month 
placebo-controlled phase for pathologic myopia (VIP-60-Month extension study where 54 of 67 patients 
completed the study) (see ‘CLINICAL TRIALS‘) or presumed ocular histoplasmosis (VOH 48-Month 
extension study where 15 of 17 patients completed the study) (see ‘CLINICAL TRIALS‘), no additional 
safety concern was identified. 

Post-Market Adverse Drug Reactions
The following adverse drug reactions have been derived from post-marketing experience with VISUDYNE. 
Because these reactions are reported voluntarily from a population of uncertain size, it is not possible to 
reliably estimate their frequency which is therefore categorized as not known. 
Other adverse drug reactions that have been reported include chest and back pain (which may radiate to 
other areas including but not limited to pelvis, shoulder girdle or rib cage) and other musculoskeletal pain 
during infusion.

Vaso-vagal reactions (presyncope) and hypersensitivity reactions, related to VISUDYNE infusion have 
been reported. General symptoms can include headache, malaise, syncope, hyperhidrosis, dizziness, 
presyncope, rash, urticaria, pruritus, vesicles, dyspnea, flushing and changes in blood pressure or heart 
rate. On rare occasions these reactions may be severe, and potentially include seizure.
Rare cases of retinal pigment epithelial tear have been reported.

Rare cases of retinal tear, including complete retinal tear have been reported.

Retinal edema and macular edema have been reported. 

Injection site necrosis has been reported. 

Anaphylactic reaction has been reported. 

DRUG INTERACTIONS

Overview
Drug interaction studies in humans have not been conducted with VISUDYNE.
Verteporfin is rapidly eliminated by the liver, mainly as unchanged drug. Metabolism is limited and occurs 
by liver and plasma esterases. Microsomal cytochrome P450 does not appear to play a role in verteporfin 
metabolism.

Drug-Drug Interactions
Based on the mechanism of action of verteporfin, many drugs used concomitantly could influence the effect 
of VISUDYNE Therapy.

Drugs increasing verteporfin uptake in the vascular endothelium 
Agents such as calcium channel blockers, polymyxin B or radiation therapy are known to alter the vascular 
endothelium and may result in enhanced verteporfin tissue uptake when used concurrently.

Other photosensitizing agents 
It is possible that concomitant use of other photosensitising agents (e.g., tetracyclines, sulfonamides, 
phenothiazines, sulfonylurea hypoglycemic agents, thiazide diuretics and griseofulvin) could increase the 
potential for skin photosensitivity reactions. 

Free radical scavengers
Although there is no clinical evidence, compounds that quench active oxygen species or scavenge radicals, 
such as dimethyl sulfoxide, β-carotene, ethanol, formate and mannitol, would be expected to decrease 
VISUDYNE activity. 

Drugs antagonizing blood vessel occlusion
Drugs that decrease clotting, vasoconstriction or platelet aggregation, e.g., thromboxane A2 inhibitors, 
could also decrease the efficacy of VISUDYNE Therapy. 

Drug-Food Interactions
Interactions with food have not been established.

Drug-Herb Interactions
Interactions with herbal products have not been established.

Drug-Laboratory Interactions
Interactions with laboratory tests have not been established.

DOSAGE AND ADMINISTRATION

Dosing and Treatment Considerations
•	 A course of VISUDYNE Therapy is a two-step process requiring administration of both drug and light. 
•	 The first step is the intravenous infusion of VISUDYNE. 
•	 The second step is the activation of VISUDYNE with light from a nonthermal diode laser. 
•	� The physician should re-evaluate the patient every 3 months and if choroidal neovascular leakage is 

detected on fluorescein angiography, therapy should be repeated.
•	� The average number of treatments needed declines over time (see ‘CLINICAL TRIALS, Age-related 

Macular Degeneration, Pathologic Myopia and, Presumed Ocular Histoplasmosis‘). 

Concurrent Bilateral Treatment
The controlled trials only allowed treatment of one eye per patient. In patients who present with eligible 
lesions in both eyes, physicians should evaluate the potential benefits and risks of treating both eyes 
concurrently. If the patient has already received previous VISUDYNE Therapy in one eye with an acceptable 
safety profile, both eyes can be treated concurrently after a single administration of VISUDYNE. The more 
aggressive lesion should be treated first, at 15 minutes after the start of infusion. Immediately at the end of 
light application to the first eye, the laser settings should be adjusted to introduce the treatment parameters 
for the second eye, with the same light dose and intensity as for the first eye, starting no later than 20 
minutes from the start of infusion.
In patients who present for the first time with eligible lesions in both eyes without prior VISUDYNE Therapy, 
it is prudent to treat only one eye (the most aggressive lesion) at the first course. One week after the 
first course, if no significant safety issues were identified, the second eye can be treated using the same 
treatment regimen after a second VISUDYNE infusion. Approximately 3 months later, both eyes can be 
evaluated and concurrent treatment following a new VISUDYNE infusion can be started if both lesions still 
show evidence of leakage.

Lesion Size Determination
The greatest linear dimension (GLD) of the lesion is estimated by fluorescein angiography and color 
fundus photography. All classic and occult CNV, blood and / or blocked fluorescence, and any serous 
detachments of the retinal pigment epithelium should be included for this measurement. Fundus cameras 
with magnification within the range of 2.4-2.6X are recommended. The GLD of the lesion on the fluorescein 
angiogram must be corrected for the magnification of the fundus camera to obtain the GLD of the lesion 
on the retina.

Spot Size Determination
The treatment spot size should be 1000 microns larger than the GLD of the lesion on the retina to allow a 
500-micron border, ensuring full coverage of the lesion. The maximum spot size used in the clinical trials 
was 6400 microns.
The nasal edge of the treatment spot must be positioned at least 200 microns from the temporal edge of the 
optic disc, even if this will result in lack of photoactivation of CNV within 200 microns of the optic nerve. 
For treatment of lesions that are larger than the maximum treatment spot size, apply the light to the greatest 
possible area of active lesion.

Recommended Dose 
The VISUDYNE dose is 6 mg/m2 body surface area, diluted in 30 ml infusion solution, given by a 
10-minute intravenous infusion.

Administration
Drug Administration
VISUDYNE should be reconstituted according to the directions given under ‘Reconstitution‘. 
The volume of reconstituted VISUDYNE required to achieve the desired dose of 6 mg/m2 body surface area 
is withdrawn from the vial and diluted with 5% Dextrose for Injection to a total infusion volume of 30 mL. 
The full infusion volume is administered intravenously over 10 minutes at a rate of 3 mL/minute, using an 
appropriate syringe pump and in-line filter. The clinical studies were conducted using a standard infusion 
line filter of 1.2 microns. 
Precautions should be taken to prevent extravasation at the injection site. If extravasation occurs, protect 
the site from light (see ‘WARNINGS AND PRECAUTIONS, General‘). 

Light Administration 
Initiate 689 nm wavelength laser light delivery to the patient 15 minutes after the start of the 10-minute 
infusion with VISUDYNE. 

Photoactivation of VISUDYNE is controlled by the total light dose delivered. In the treatment of choroidal 
neovascularization, the recommended light dose is 50 J/cm2 of neovascular lesion administered at an 
intensity of 600 mW/cm2. This dose is administered over 83 seconds.
Light dose, light intensity, ophthalmic lens magnification factor and zoom lens setting are important 
parameters for the appropriate delivery of light to the predetermined treatment spot. Follow the laser system 
manuals for procedure set up and operation.

The laser system must be acceptable for the delivery of a stable power output at a wavelength of 689±3 nm. 
Light is delivered to the retina as a single circular spot via a fiber optic and a slit lamp, using a suitable 
ophthalmic magnification lens. 

The following laser systems have been tested for compatibility with VISUDYNE and are acceptable for the 
delivery of a stable power output at a wavelength of 689±3 nm:
•	� Lumenis Opal Photoactivator laser console and modified LaserLink adapter, distributed by Coherent-

AMT, 15-550 Trillium Drive, Kitchener, Ontario, Canada N2R 1K3,
•	� Zeiss VISULAS 690s laser and VISULINK PDT adapter, distributed by Carl Zeiss Canada Ltd., 45 

Valleybrook Drive, Toronto, Ontario M3B 2S6.

Reconstitution
Parenteral Products

Vial Size Volume of Diluent to be
Added to Vial

Approximate Available Volume Nominal Concentration per mL

15 mg Sterile Water for Injection,
7 mL

7.5 mL 2 mg/mL

Reconstituted VISUDYNE must be stored at 20-25°C, protected from light and used within 4 hours. It is 
recommended that reconstituted VISUDYNE be inspected visually for particulate matter and discoloration 
prior to administration. Reconstituted VISUDYNE is an opaque dark green solution. Discard the unused 
portion. 

Incompatibilities
VISUDYNE should only be reconstituted with sterile Water for Injection. Do not mix VISUDYNE in the same 
solution with other drugs. VISUDYNE may precipitate in saline solutions. Do not use normal saline or other 
parenteral solutions.

Dilution for Intravenous Infusion
Once reconstituted VISUDYNE is diluted with 5% Dextrose Injection, it should preferably be used 
immediately, but not exceeding 4 hours after aseptic reconstitution and dilution. As with all parenteral drug 
products, intravenous admixtures should be inspected visually for clarity, particulate matter, precipitate, 
discoloration, and leakage prior to administration whenever solution and container permit. Solutions 
showing haziness, particulate matter, precipitate, discoloration, or leakage should not be used.
 

OVERDOSAGE

Overdose of drug and / or light in the treated eye may result in nonperfusion of normal retinal vessels with 
the possibility of severe decrease in vision that could be permanent. An overdose of drug will also result 
in the prolongation of the period during which the patient remains photosensitive to bright light. In such 
cases, it is recommended to extend the photosensitivity precautions for a time proportional to the overdose. 

For management of a suspected drug overdose, contact your regional Poison Control Centre.

ACTION AND CLINICAL PHARMACOLOGY

Pharmacodynamics
Verteporfin, also referred to as benzoporphyrin derivative monoacids A ring (BPD-MA), consists of a 1:1 
mixture of the equally active regioisomers BPD-MAC and BPD-MAD. It is used as a light-activated drug 
(photosensitiser). The regioisomers have been reported to have similar photodynamic properties.

Verteporfin is transported in the plasma primarily by lipoproteins. Once verteporfin is activated by light 
in the presence of oxygen, highly reactive, short-lived singlet oxygen and reactive oxygen radicals are 
generated. Light activation of verteporfin results in local damage to neovascular endothelium, resulting in 
vessel occlusion. Damaged endothelium is known to release procoagulant and vasoactive factors through 
the lipo-oxygenase (leukotriene) and cyclo-oxygenase (eicosanoids such as thromboxane) pathways, 
resulting in platelet aggregation, fibrin clot formation and vasoconstriction. Verteporfin appears to 
preferentially accumulate in neovasculature, including choroidal neovasculature. However, animal models 
indicate that the drug is also present in the retina. Therefore, there may be collateral damage to retinal 
structures following photoactivation including the retinal pigmented epithelium and outer nuclear layer of 
the retina. The temporary occlusion of choroidal neovascularization (CNV) following VISUDYNE Therapy 
has been confirmed in humans by fluorescein angiography. 

Pharmacokinetics
Following intravenous infusion, verteporfin exhibits bi-exponential elimination with a terminal elimination 
half-life of approximately 5-6 hours. The extent of exposure and the maximal plasma concentration are 
proportional to the dose between 6 and 20 mg/m2.

Metabolism
Verteporfin is metabolized to a small extent to its diacid metabolite by liver and plasma esterases. NADPH 
dependent liver enzyme systems (including the cytochrome P450 isozymes) do not appear to play a role in 
the metabolism of verteporfin. 

Excretion
Elimination is by the fecal route, with less than 0.01% of the dose recovered in urine.

Special Populations and Conditions

Gender
At the intended dose, pharmacokinetic parameters are not significantly affected by gender.

Hepatic
In a study of patients with mild hepatic impairment (defined as having two abnormal hepatic function tests 
at enrolment), AUC and Cmax were not significantly different from the control group, half-life however was 
significantly increased by approximately 20%.

Renal
No studies on the pharmacokinetics of verteporfin in patients with renal impairment have been reported. 
Elimination is by the fecal route, with less than 0.01% of the dose recovered in urine, thus clinically 
significant changes in verteporfin exposure in patients with renal impairment are unlikely.

STORAGE AND STABILITY

Store VISUDYNE between 20 and 25 °C (68-77 °F) (see ‘DOSAGE AND ADMINISTRATION, 
Reconstitution’ for handling instructions once reconstituted).

SPECIAL HANDLING INSTRUCTIONS

Spills and Disposal
Spills of VISUDYNE should be wiped up with a damp cloth. Skin and eye contact should be avoided due to 
the potential for photosensitivity reactions upon exposure to light. Use of rubber gloves and eye protection 
is recommended. All materials should be disposed of properly.

Accidental Exposure
Because of the potential to induce photosensitivity reactions, it is important to avoid contact with the eyes 
and skin during preparation and administration of VISUDYNE. Any exposed person must be protected from 
bright light (see ‘WARNINGS AND PRECAUTIONS‘).

DOSAGE FORMS, COMPOSITION AND PACKAGING

VISUDYNE is supplied in a single-use glass vial with a gray bromobutyl stopper and aluminium flip-off cap. It 
contains a lyophilized cake with 15 mg verteporfin. The product is intended for intravenous injection only.

Each mL of reconstituted VISUDYNE contains:
ACTIVE: Verteporfin, 2 mg
INACTIVES: Ascorbyl Palmitate, Butylated Hydroxytoluene, Egg Phosphatidylglycerol, Dimyristoyl 
Phosphatidylcholine and Lactose 

PART III:  CONSUMER INFORMATION

IMPORTANT: PLEASE READ

PrVISUDYNE®

VERTEPORFIN FOR INJECTION, MANUFACTURER’S STANDARD

This leaflet is Part III of a three-part ’Product Monograph‘ and is designed specifically for 
Consumers. This leaflet is a summary and will not tell you everything about VISUDYNE. 
Contact your doctor or pharmacist if you have any questions about the drug. 

 ABOUT THIS  MEDICATION

What the medication is used for:
VISUDYNE is a light-activated drug used in photodynamic therapy.

VISUDYNE is used to treat the wet form of age-related macular degeneration (AMD), 
pathologic myopia (a severe form of nearsightedness) and presumed ocular histoplasmosis 
(a fungal infection of the eye). These diseases lead to vision loss because of damage to 
the macula, the part of the retina responsible for acute vision. 
Damage is caused by an ingrowth of abnormal blood vessels, called choroidal 
neovascularisation (CNV). These vessels leak blood and fluids (hence the term ‘wet‘) 
and cause scarring. There are several patterns of leakage that can be identified in CNV, 
including the classic (rapidly leaking) and occult (slower leaking) patterns. VISUDYNE is 
used to treat the predominantly classic form of CNV.

What it does:
VISUDYNE therapy can:
•	 slow vision loss,
•	 slow or stop the growth of the CNV area,
•	 reduce or stop leakage.

VISUDYNE is injected into a vein, usually in the arm, and travels to the abnormal blood 
vessels in the eye. After a few minutes, the doctor shines a non-thermal laser on the 
affected area of the eye to activate VISUDYNE. This starts a chemical process that destroys 
the abnormal vessels growing in the macula.

When it should not be used:
Do not use VISUDYNE if you:
•	� have porphyria, a metabolic disorder that disrupts the production of heme from 

precursor molecules called porphyrins, causing them to accumulate abnormally in 
tissues and blood. (Heme is part of hemoglobin, the protein in red blood cells that 
carries oxygen).

•	� are hypersensitive (allergic) to verteporfin or any of the other ingredients of 
VISUDYNE (see ‘What the nonmedicinal ingredients are‘),

•	 have severe liver impairment.

What the medicinal ingredient is:
The active ingredient in VISUDYNE is verteporfin.

What the nonmedicinal ingredients are: 
Ascorbyl Palmitate, Butylated Hydroxytoluene, Egg Phosphatidylglycerol, Dimyristoyl 
Phosphatidylcholine, Lactose.

What dosage form it comes in:
VISUDYNE is supplied in a glass vial with a gray stopper with an aluminium flip-off cap. It 
holds a powder cake which contains 15 mg verteporfin.  When used, the product is made 
into a solution that is injected intravenously by a qualified health professional only.

 WARNINGS AND PRECAUTIONS

Before using VISUDYNE, tell your doctor if you:
•	� are pregnant or planning to become pregnant. Fetal malformations were seen in 

animal studies for one species (rat) when VISUDYNE was administered during 
pregnancy. Your doctor will decide with you whether the product should be used.

•	� are breastfeeding or intend to breastfeed. VISUDYNE appears in human breast 
milk. You and your doctor should discuss whether nursing should be interrupted, 
or treatment postponed. You should not nurse for at least 96 hours after VISUDYNE 
administration. 

•	 have liver or gall bladder problems.
•	 are using any other medications (see ‘Interactions with this medication‘).

Patients receiving VISUDYNE will become temporarily sensitive to light for 2 days. 
Therefore, you must:
•	� protect all parts of your skin and eyes from direct sunlight and bright indoor light. This 

includes tanning salons, bright halogen lighting, high power lighting used in surgical 
operating rooms and dental offices, and light-emitting medical devices.

•	� wear protective clothing and dark sunglasses when going outdoors. UV sunscreens 
are NOT effective in protecting against light sensitivity.

•	 wear a temporary wristband to remind yourself and others that you are light sensitive.

However, you should not stay in the dark, but you should expose your skin to normal indoor 
lighting, because this helps break down the drug in the skin.

Accidental spills of VISUDYNE (e.g., on skin) should be wiped up immediately to avoid 
later photosensitivity reactions when this tissue is exposed to light. Contact with the skin 
and eyes should be avoided.

Following VISUDYNE therapy, you may develop a short-term disturbance in your vision. 
You should not attempt to drive or use machines until it goes away.

Serious reactions can occur after you receive VISUDYNE. These include: severe vision decreases, 
changesin the visual field, serious allergic reactions including anaphylactic shock and injection site 
reactions. See “Serious Side Effects, How Often They Happen and What To Do About Them” table for 
symptoms of these and what to do if you get them. 

 INTERACTIONS WITH THIS MEDICATION

Some drugs increase light sensitivity and could increase the potential for skin reactions 
or affect VISUDYNE activity. These include some antibiotics (tetracyclines, sulfonamides, 
polymyxin B) and antifungals (griseofulvin), oral diabetes drugs (sulfonylurea 
antihyperglycemic drugs), and drugs for mental disorders (phenothiazines).

Other drugs that may interact with VISUDYNE include drugs for heart or circulation 
conditions (calcium channel blockers, blood thinners or anti-clotting drugs, diuretics).
Antioxidant such as beta-carotene or drugs that scavenge free radicals (such as 
dimethylsulfoxide (DMSO), formate, mannitol, and alcohol) may interact with 
VISUDYNE.

Radiation therapy may also interact with VISUDYNE.
Make sure your doctor knows all the medications you are taking before starting VISUDYNE 
therapy.

 PROPER USE OF THIS MEDICATION

Usual adult dose:
Your doctor will calculate the correct dose to give you, based on your body surface 
area.  VISUDYNE should only be administered by a qualified health professional in an 
ophthalmology practice.

Overdose:

If your doctor tells you that you‘ve had an overdose, you will have to protect your 
skin and eyes from bright light for a longer time than normal. Follow your doctor‘s 
instructions.

If you feel you have been given an overdose, consult with your doctor or healthcare 
practitioner administering the product immediately following the procedure, even if 
there are no symptoms. 

 SIDE EFFECTS AND WHAT TO DO ABOUT THEM

Changes in vision (including blurring, decreased sharpness, flashes of light and gaps or 
‘spider webs’ in vision) were among the most frequently reported side effects. If these 
occur, or if ‘floaters‘ or persistent changes in visual field appear, contact your doctor (see 
Table).  These may be signs of a serious condition. 

Temporary musculoskeletal pain commonly occurs, during or after infusion, often as chest 
and back pain which can radiate to other areas including the pelvis, shoulder girdle or ribs.

Other common side effects include weakness, nausea, constipation, hypertension, 
elevated blood cholesterol or urinary glucose, dry, itchy or painful eyes, aversion to light, 
decrease in pain or touch sensitivity, sunburn or increased sensitivity to the sun.

Injection site reactions (e.g. pain, swelling, blisters and discolouration) may occur, and 
can be serious (see next section).

This is not a complete list of side effects.  For any unexpected effects while taking 
VISUDYNE, contact your doctor or emergency care provider.

 SERIOUS SIDE EFFECTS, HOW OFTEN THEY HAPPEN AND WHAT TO DO ABOUT THEM

Side effect What happens What to do
Severe vision 
decreases

In clinical trials, about 1-5% of patients 
experienced such decreases within the 
first 7 days of treatment. Some patients 
achieved partial recovery.

Contact your doctor 
immediately if you have 
vision loss.

Changes in the 
visual field

Loss of vision (often sudden), appearance 
of light flashes, floaters.

Contact your doctor.

Serious allergic 
reactions 
including 
anaphylactic 
shock

You feel sweaty, hot or flushed, dizzy, 
itchy, short of breath, have a headache, 
hives, have difficulty breathing, difficulty 
swallowing, fever, itchy skin, rash, 
swelling of your tongue, throat or face 
or feel like you are about to faint during 
or after receiving VISUDYNE. On rare 
occasions, these allergic reactions may 
be severe and could include seizures.

Get medical assistance 
immediately.

Injection site 
reactions

Discomfort, pain swelling, bleeding, 
leakage, discolouration, and possibly 
death of skin tissue (necrosis) occur at the 
injection site.
Light exposure can cause a painful or 
tissue damaging reaction.

Cover the site for as long as 
it is discoloured.
Oral pain relievers can 
be taken.
BE SURE to contact your 
doctor.

 HOW TO STORE IT

Store VISUDYNE between 20 and 25 °C (68-77 °F). 

Reporting Side Effects 

You can report any suspected side effects associated with the use of health products to Health 
Canada by:

• �Visiting the Web page on Adverse Reaction Reporting (https://www.canada.ca/en/health-canada/
services/drugs-health-products/medeffect-canada/adverse-reaction-reporting.html) for information 
on how to report online, by mail or by fax; or

• Calling toll-free at 1-866-234-2345.

NOTE: Contact your health professional if you need information about how to manage your side 
effects. The Canada Vigilance Program does not provide medical advice.

 MORE INFORMATION

This document plus the full product monograph, prepared for health professionals can be found at: Health 
Canada website 

CHEPLAPHARM Arzneimittel GmbH
Ziegelhof 24
17489 Greifswald
Germany

Importer / Distributor:
Xediton Pharmaceutical Inc
2000 Argentia Rd, Mississauga
Ontario L5N 1W1
Tel: 1-888-XEDITON

This leaflet was prepared by CHEPLAPHARM Arzneimittel GmbH.

Last revised: May 11, 2020
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PrVISUDYNEMD

VERTÉPORFINE POUR INJECTION, NORME DU FABRICANT
15 MG / AMPOULE

PARTIE I : RENSEIGNEMENTS POUR LE PROFESSIONNEL DE LA SANTÉ

RENSEIGNEMENTS SOMMAIRES SUR LE PRODUIT 

Voie 
d’administration

Forme posologique et 
concentration

Tous les ingrédients non médicamenteux

Perfusion 
intraveineuse

Poudre lyophilisée pour 
injection contenant 15 mg de 
vertéporfine par ampoule.	

Palmitate d’ascorbyl, butylhydroxytoluène, 
phosphatidyl glycérol d’œuf, dimyristoyl 
phosphatidyl choline, lactose. 

INDICATIONS ET UTILISATION CLINIQUE 

VISUDYNE (vertéporfine pour injection), utilisé dans le cadre d’une thérapie photodynamique (c.-à-d., 
traitement à la VISUDYNE), est indiqué dans les cas d’une forme surtout classique de néovascularisation 
choroïdienne subfovéale chez les patients atteints :
•	 de dégénérescence maculaire liée à l’âge (DMLA); 
•	 de myopie pathologique;
•	 d’histoplasmose oculaire présumée.
Pédiatrie
L’administration de VISUDYNE n’est pas recommandée chez les enfants et les adolescents. 
L’efficacité et l’innocuité de VISUDYNE n’ont pas été établies dans la population pédiatrique.
Gériatrie
Environ 90 % des patients traités par VISUDYNE dans le cadre d’études cliniques d’efficacité avaient plus de 
65 ans. Plus les patients étaient âgés, plus on constatait une réduction des effets du traitement.

CONTRE-INDICATIONS

•	� Les patients qui présentent une hypersensibilité à ce médicament ou à l’un des ingrédients de la formulation 
de ce dernier ou des composants du récipient (consulter « POSOLOGIE ET ADMINISTRATION » et « 
FORMES POSOLOGIQUES, COMPOSITION ET CONDITIONNEMENT »).

•	 Les patients atteints de porphyrie.
•	 Les déficients hépatiques graves

MISES EN GARDE ET PRÉCAUTIONS 

VISUDYNE est un médicament à utiliser dans le cadre du traitement à la VISUDYNE. Le traitement à la 
VISUDYNE se déroule en deux étapes nécessitant d’abord l’administration de VISUDYNE, puis celle d’une 
lumière rouge non thermique. 

PRÉCAUTIONS : L’application d’un traitement à la VISUDYNE est réservée aux médecins 
qui ont une formation en matière de traitement de la néovascularisation choroïdienne 
subfovéale surtout classique par une thérapie photodynamique qui utilise la vertéporfine 
pour injection et les appareils laser spécifiés. Par suite de l’injection de VISUDYNE, la 
photosensibilité résiduelle d’une durée de 48 heures ou plus pourrait entraîner la formation 
d’érythème ou de vésication lorsque la peau est exposée à la lumière du soleil ou à une 
forte lumière à l’intérieur. 
L’usage de lasers incompatibles ne produisant pas les caractéristiques lumineuses exigées pour la photo activation 
de VISUDYNE pourrait entraîner un traitement incomplet dû à une photo activation partielle de VISUDYNE, un 
surtraitement dû à une suractivation de VISUDYNE ou encore porter atteinte au tissu normal environnant. 

Il faut avoir accès à des établissements et à du personnel capable de traiter toute complication découlant 
de l’intervention et d’assurer le traitement d’urgence de réactions allergiques à l’agent (consulter « 
Cardiovasculaire » et « Immunitaire »).

Généralités
À la suite d’une injection de VISUDYNE, les patients doivent éviter d’exposer leur peau et leurs yeux à 
l’ensoleillement direct et à une lumière intérieure vive pendant 2 jours. Si une chirurgie d’urgence est 
nécessaire dans les 48 heures suivant le traitement, protéger de la lumière intense le plus de tissu interne 
possible (consulter « Peau »). 
L’extravasation de VISUDYNE, surtout si la zone affectée est exposée à la lumière, peut entraîner des 
symptômes graves de douleur, d’inflammation, d’enflure ou de décoloration au site d’injection. A la suite 
d’extravasation, de la nécrose de la peau localisée au site d’injection a aussi été signalée.
En cas d’extravasation, arrêter la perfusion immédiatement. Il faut protéger soigneusement la zone 
d’extravasation contre la lumière directe jusqu’à ce que l’enflure et la décoloration se soient résorbées afin de 
prévenir une brûlure localisée, laquelle pourrait être grave. On devrait appliquer des compresses froides au 
site d’injection. Un traitement aux analgésiques peut être nécessaire pour soulager la douleur.
Il faut prendre les précautions d’usage au cours de la perfusion de VISUDYNE afin d’éviter une extravasation. 
Les précautions d’usage comprennent ce qui suit, sans toutefois s’y limiter :
•	� une ligne de perfusion (IV) sans obstruction doit être prête avant de commencer la perfusion de 

VISUDYNE et être surveillée de près;
•	� comme les parois veineuses peuvent être fragiles chez certains patients âgés, il est fortement 

recommandé de choisir la plus grosse veine du bras, de préférence l’antébrachiale, pour l’injection;
•	 éviter les petites veines sur le dos de la main. 
Des cas de réactions anaphylactiques ont été observés chez des patients recevant VISUDYNE. Si une 
réaction anaphylactique ou une autre réaction allergique grave se produit pendant ou après la perfusion, 
l‘administration de VISUDYNE doit être arrêtée immédiatement et un traitement approprié doit être initié 
(consulter « Immunitaire »).

Carcinogenèse et mutagenèse 
Aucune étude n’a été effectuée pour évaluer le potentiel carcinogène de la vertéporfine. 
La vertéporfine ne s’est pas révélée mutagène, en l’absence ou en présence de lumière, dans le cadre de 
recherches sur la mutagénicité microbienne, d’une synthèse d’ADN non programmée, de mutation ponctuelle 
chez les mammifères, d’aberration chromosomique et de la bioanalyse du micronoyau chez la souris. 
En tant que catégorie, on a signalé que la thérapie photodynamique (TPD) endommage l’ADN, notamment 
des bris de brins d’ADN, des sites instables aux alcalis, la dégradation de l’ADN et des réticulations d’ADN 
et de protéines, pouvant résulter en aberrations chromosomiques, en échanges de chromatides sœurs et 
en mutations. De plus, on a établi la preuve que d’autres agents de thérapie photodynamique augmentent 
l’incidence d’échange de chromatides sœurs dans les cellules d’ovaire du hamster chinois (CHO) irradiées à 
l’aide de lumière visible et dans les fibroblastes du poumon du hamster chinois irradiés de lumière proche de 
l’ultraviolet, accroissent les mutations et la réticulation d’ADN et de protéines des cellules L5178 de souris et 
augmentent les bris de brins d’ADN dans les tumeurs épithéliales cervicales malignes chez l’humain, mais non 
dans les cellules normales. On n’a pas évalué la vertéporfine dans ces derniers systèmes. On ne connaît pas le 
potentiel de dommages à l’ADN que les agents de TPD représentent en matière de risque chez l’humain. 

Aucun effet n’a été observé sur la reproduction des rats ou des rates à la suite de l’administration par voie 
intraveineuse de vertéporfine pour injection à des doses allant jusqu’à 10 mg/kg/jour (soit des doses 60 et 40 fois 
supérieures à l’exposition humaine de 6 mg/m2 en fonction de la surface sous la courbe extrapolée à l‘infini des rats 
et des rates, respectivement). Les mâles ont reçu les doses 28 jours avant la période d’accouplement et au cours 
de cette période, jusqu’à la nécropsie (environ 60 jours). Les femelles ont reçu les doses pendant 14 jours avant la 
période d’accouplement et au cours de cette période, jusqu’au 7e jour de la période de gestation.

Cardiovasculaire
On a signalé des cas de douleur thoracique, de réactions vasovagales et d’hypersensibilité liés à la perfusion 
de VISUDYNE. Les réactions vasovagales et d’hypersensibilité ont été associées à des symptômes généraux, 
notamment la syncope, la sudation, les étourdissements, les éruptions cutanées, la dyspnée, les bouffées 
vasomotrices et des changements de la tension artérielle et de la fréquence cardiaque. En de rares occasions, 
ces réactions peuvent être graves et éventuellement comprendre des convulsions. Ces réactions peuvent être 
associées à l’activation du complément (consulter « Immunitaire »).

Hépatique / biliaire / pancréatique
La prudence est de rigueur en matière d’application d’un traitement à la VISUDYNE chez les patients souffrant 
d‘insuffisance hépatique modérée ou d’obstruction biliaire, en l’absence de résultats cliniques visant 
l’administration de vertéporfine à ces patients. Étant donné que la vertéporfine est excrétée principalement par 
voie biliaire (hépatique), il est possible que l’exposition à la vertéporfine soit accrue (voir la section MODE 
D’ACTION ET PHARMACOLOGIE CLINIQUE, Populations particulières et états pathologiques).

Immunitaire
VISUDYNE administrée à plus de 5 fois la concentration plasmatique maximale prévue chez des patients 
traités a entraîné un faible niveau d’activation du complément du sang humain in vitro. VISUDYNE a 
entraîné une augmentation concentration-dépendante d’activation du complément du sang humain in vitro. 
À une concentration de 10 mcg/mL (environ 5 fois la concentration plasmatique prévue chez des patients 
humains), on a observé une activation légère ou modérée du complément. À une concentration de 100 mcg/
mL, l’activation du complément était significative. On a observé des signes correspondant à l’activation 
du complément (p. ex., douleur thoracique, syncope, dyspnée et bouffées vasomotrices) (consulter « 
Cardiovasculaire ») chez moins de 1 % des patients ayant reçu VISUDYNE. Malgré qu’aucunes activations 
du complément cliniquement significative n’est étaient reportées dans les études cliniques, le risque de 
réactions anaphylactiques due au complément d’activation ne peut être exclue. On recommande de surveiller 
les patients pendant la perfusion de VISUDYNE et de les garder sous observation pendant au moins 30 
minutes après la perfusion.
Angiographie à la fluorescéine
Il faut observer les précautions d’usage visant l’angiographie à la fluorescéine. En raison de certains états 
médicaux (p. ex., une grossesse ou une allergie à la fluorescéine), l’ophtalmologiste peut juger une injection 
de fluorescéine peu avisée dans certains cas particuliers. Des réactions graves provoquant une crise 
cardiaque, un accident vasculaire cérébral ou la mort peuvent se produire chez 1 patient sur 225 000 environ. 
Les réactions sont généralement légères; il s’agit de nausées et de vomissements temporaires chez quelques 
patients et d’éruptions cutanées, d’urticaire ou de respiration sifflante dans environ 1 % des cas.
Ophtalmologique
Ne pas administrer un autre traitement aux patients accusant une baisse marquée de l’acuité visuelle, 
équivalant à 4 lignes ou plus, au cours de la semaine suivant le traitement, du moins jusqu’à ce que leur 
acuité visuelle soit complètement rétablie aux niveaux antérieurs au traitement et que les avantages et risques 
potentiels de traitements subséquents soient soigneusement pesés par le médecin traitant.
À la suite d’un traitement à la VISUDYNE, les patients peuvent subir des troubles passagers de la vue, dont 
une vision anormale, une baisse de vision ou des lacunes du champ visuel pouvant nuire à leur capacité de 
conduire ou d’opérer de la machinerie. On recommande d’indiquer aux patients de s’abstenir de conduire ou 
d’opérer de la machinerie tant que ces symptômes persistent. 
Les patients présentent une photosensibilité temporaire au cours des 2 jours suivant la perfusion. Durant 
cette période, les patients devront protéger leurs yeux de l’ensoleillement direct ou d’une lumière intérieure 
vive (consulter « Peau »). 
Considérations périopératoires
Il faut faire preuve de prudence lorsqu’on envisage d’administrer un traitement à la VISUDYNE sous 
anesthésie générale. On ne dispose d’aucune donnée clinique associée à l’administration de VISUDYNE à des 
patients anesthésiés. La vertéporfine administrée par injection bolus à une dose plus de 10 fois supérieure 
à des cochons anesthésiés a provoqué des effets hémodynamiques graves, y compris la mort, le résultat 
probable d’une activation du complément. Ces effets, réduits ou abolis par un prétraitement antihistaminique, 
n’ont pas été observés chez les cochons conscients non anesthésiés ou chez les autres espèces, en état 
de conscience ou soumis à une anesthésie générale. Il faut faire preuve de prudence lorsqu’on envisage 
d’administrer un traitement à la VISUDYNE sous anesthésie générale.

Fonction sexuelle / reproduction
On ne dispose d’aucunes données sur la fertilité chez des sujets humains traités par la vertéporfine. Aucun effet 
n’a été observé sur la reproduction des rats ou des rates à la suite de l’administration par voie intraveineuse de 
vertéporfine pour injection à des doses allant jusqu’à 10 mg/kg/jour (des doses environ 60 et 40 fois supérieures 
à l’exposition humaine de 6 mg/m2 en fonction de la surface sous la courbe extrapolée à l‘infini [SSCinf] des rats et 
des rates, respectivement). Les mâles ont reçu les doses 28 jours avant la période d’accouplement et au cours de 
cette période, jusqu’à la nécropsie (environ 60 jours). Les femelles ont reçu les doses pendant 14 jours avant la 
période d’accouplement et au cours de cette période, jusqu’au 7e jour de la période de gestation. 
Peau
Après l’administration de VISUDYNE, les patients présentent une photosensibilité temporaire au cours des 
2 jours suivant la perfusion. Les patients devraient porter un bracelet qui les aidera à se souvenir d‘éviter de 
s‘exposer au soleil pendant deux jours. Durant cette période, ils devront protéger leur peau, leurs yeux et 
autres organes de l’ensoleillement direct ou d’une lumière intérieure vive. Ceci comprend, entre autres, les 
salons de bronzage, un éclairage halogène vif et l’éclairage ultrapuissant des salles d’opérations chirurgicales 
ou des cabinets dentaires. Il faut éviter toute exposition prolongée à la lumière émise par les dispositifs 
médicaux lumineux, notamment celle des sphygmo-oxymètres, pendant les 48 premières heures suivant 
l’administration de VISUDYNE. 
Les patients qui doivent sortir à la lumière du jour au cours des 2 jours suivant un traitement devront porter 
des vêtements protecteurs et des lunettes de soleil sombres pour se protéger entièrement la peau et les yeux. 
Les écrans solaires UV n’offrent pas une protection efficace contre les réactions de photosensibilité, car la 
lumière visible peut provoquer une photo activation de résidus médicamenteux dans la peau. 
Les patients ne doivent pas rester dans le noir. Il faut les encourager à exposer leur peau à la lumière ambiante 
intérieure, car celle-ci aidera à désactiver le médicament dans la peau par un procédé appelé photo-décoloration. 

Populations particulières
Femmes enceintes
L’administration de VISUDYNE n’est pas recommandée pendant la grossesse. L’efficacité et l’innocuité de 
VISUDYNE n’ont pas été établies chez les femmes enceintes. L’utilisation de VISUDYNE durant la grossesse 
ne doit être envisagée que si le bienfait escompté pour la mère l’emporte sur le risque pour le fœtus.
Les fœtus de rates auxquelles on a administré 10 mg/kg/jour ou plus de vertéporfine pour injection par voie 
intraveineuse (environ 40 fois la dose humaine de 6 mg/m2 en fonction de la SSCinf chez la rate) présentaient 
des incidences supérieures d’anophtalmie / microphtalmie. Les fœtus de rates auxquelles on a administré 25 
mg/kg/jour (environ 125 fois la dose humaine de 6 mg/m2 en fonction de la SSCinf chez la rate) présentaient 
des incidences supérieures de côtes ondulées et de modifications fœtales. 
Chez les lapines gestantes, des baisses de gain pondéral et de la consommation alimentaire ont été 
observées chez les animaux auxquels 10 mg/kg/jour de vertéporfine pour injection ont été administrés par 
voie intraveineuse durant l’organogenèse. La dose sans effet nocif observé était de 3 mg/kg/jour pour la 
toxicité maternelle (environ 7 fois la dose humaine de 6 mg/m2 en fonction de la surface corporelle). Aucune 
tératogénicité n’a été observée chez les lapines, même à des doses allant jusqu’à 10 mg/kg/jour.
Femmes qui allaitent
L’administration de VISUDYNE n’est pas recommandée chez les femmes qui allaitent. On a observé de la 
vertéporfine et son métabolite diacide dans le lait maternel d’une femme après une perfusion de 6 mg/m2. 
Les niveaux de lait maternel avec vertéporfine atteignaient jusqu’à 66 % des niveaux plasmatiques 
correspondants et ont descendu sous le seuil de la quantification (2 ng/mL) dans les 24 heures qui ont suivi. 
Le métabolite diacide a affiché des concentrations de pointe inférieures, mais il a persisté pendant au moins 
48 heures. Les effets de la vertéporfine et de son métabolite chez les nouveau-nés sont inconnus. On devrait 
interrompre l’allaitement pendant le traitement à la VISUDYNE ou retarder le traitement en tenant compte 
des risques d’un traitement différé pour la mère. Les mères devraient s’abstenir d’allaiter pendant 96 heures 
auprès un traitement à la VISUDYNE.

Pédiatrie
L’administration de VISUDYNE n’est pas recommandée chez les enfants et les adolescents. 
L’efficacité et l’innocuité de VISUDYNE n’ont pas été établies dans la population pédiatrique.

Gériatrie
Environ 90 % des patients traités par VISUDYNE dans le cadre d’études cliniques d’efficacité avaient plus de 
65 ans. Plus les patients étaient âgés, plus on constatait une réduction des effets du traitement.

EFFETS INDÉSIRABLES 

Aperçu des effets indésirables du médicament
Puisque les essais cliniques sont menés dans des conditions très particulières, les taux des effets indésirables 
du médicament qui y sont observés peuvent ne pas refléter les taux observés en pratique et ne doivent pas 
être comparés aux taux observés dans le cadre des essais cliniques portant sur un autre médicament. Les 
renseignements sur les effets indésirables du médicament qui sont tirés d‘essais cliniques s‘avèrent utiles pour 
la détermination des événements indésirables liés aux médicaments et pour l‘approximation des taux.

Lors d’essais cliniques aléatoires de néovascularisation choroïdienne, surtout chez les patients atteints de 
dégénérescence maculaire liée à l’âge (DMLA), les effets indésirables le plus souvent signalés dans le cadre 
du traitement à la VISUDYNE sont des réactions au site d’injection (dont la douleur, un œdème, l’inflammation, 
l’extravasation, les éruptions cutanées et, plus rarement, une hémorragie et une décoloration) et les troubles de la vue 
(vision floue, éclairs lumineux, baisse de l’acuité visuelle et lacunes du champ visuel, notamment des halos gris ou 
noirs, un scotome et des points noirs). Ces réactions se produisent chez 10 à 30 % des patients atteints de DMLA.
Une baisse grave de l’acuité visuelle, équivalant à 4 lignes ou plus, dans les 7 jours suivant la thérapie a 
été signalée selon une incidence d’environ 1 à 5 % chez les patients atteints de DMLA. Un recouvrement au 
moins partiel de la vision, défini par plus d’une ligne d’amélioration à la suite de la thérapie, a été observé 
chez la plupart des patients (environ 75 %). 
Des réactions de photosensibilité sous forme de coups de soleil se sont habituellement produites après 
une exposition au soleil au cours des 2 premiers jours suivant le traitement, généralement dans les 24 
heures suivant la perfusion de VISUDYNE. L’incidence plus forte de douleur dorsale parmi le groupe traité 
par VISUDYNE s’est produite surtout en cours de perfusion et elle n’a été associée à aucun signe évident 
d’hémolyse ou de réaction allergique et la douleur s’est habituellement dissipée à la fin de la perfusion.
Des réactions vasovagales et d’hypersensibilité peuvent se produire et, en de rares cas, peuvent être graves 
(consulter « MISES EN GARDE ET PRÉCAUTIONS », « Cardiovasculaire » et « Immunitaire »).

Effets indésirables du médicament déterminés au cours des essais cliniques
Le tableau 1 décrit les effets indésirables apparus sous traitement (effets indésirables du médicament) qui 
se sont manifestés à une fréquence de 1 % ou plus chez les groupes participant à l’essai clé de 24 mois à 
l’appui des trois indications (consulter la section ESSAIS CLINIQUES).

TABLEAU 1. �Sommaire des effets indésirables apparus sous traitement à un taux 
d’incidence de ≥ 1 % (NVC surtout classique due à la DMLA provenant des 
essais TAP, NVC due à la MP provenant de l’essai VIP portant sur la MP et 
NVC due à une HOP provenant de l’essai VOH)

% de patients

SYSTÈME OU APPAREIL DE
     BPD OCR 002 A+B                  BPD OCR 003        BPD OCR 004
              (DMLA)                                (MP)                        (HOP)

L’ORGANISME :
  Terme privilégié

VISUDYNE
(N=159)

Placebo
(N=83)

VISUDYNE
(N=81)

Placebo
(N=39)

VISUDYNE
(N=26)

TOUT ÉVÉNEMENT ASSOCIÉ 	 49,1% 	 37,3% 	 30,9% 	 33,3% 	 34,6%
ORGANISME COMPLET :
	 Réaction allergique 			   1,2%
	 Asthénie 	 2,5% 		  4,9%
	 Odeur corporelle			   1,2%
	 Fièvre 	 1,3%
	 Céphalée 	 5,7% 	 10,8% 	 4,9% 	 7,7% 	 3,8%
	 Douleur dorsale associée à la 	 3,1% 		  1,2%
	 perfusion
	 Décoloration au site d’injection 	 1,3% 		  1,2%
	 Œdème au site d’injection	 8,2% 		  2,5% 		  3,8%
	 Extravasation au site 	 8,2% 	 4,8% 	 2,5% 	 2,6% 	 11,5%
	 d’injection
	 Hémorragie au site d’injection	 2,5% 		  1,2%
	 Hypersensibilité au site	 1,3%
	 d’injection
	 Inflammation au site	 3,8% 	 2,5% 		  7,7%
	 d’injection
	 Douleur au site d’injection 	 9,4% 		  6,2% 	 2,6% 	 11,5%
	 Réaction au site d’injection 					     3,8%
	 Douleur 	 3,1% 				    3,8%
	 Réaction de photosensibilité	 2,5% 		  3,7%
SYSTÈME CARDIO-VASCULAIRE :
	 Hypertension 	 1,9% 		  1,2%
	 Syncope 					     3,8%
SYSTÈME DIGESTIF :
	 Constipation 	 1,9%
	 Nausée 	 1,9% 	 2,4% 	 1,2%
SYSTÈME SANGUIN ET LYMPHATIQUE :
	 Anémie 	 1,3% 	 1,2%
	 Éosinophilie	  1,3%
TROUBLES MÉTABOLIQUES ET NUTRITIONNELS :
	 Hausse de la créatine	 1,3% 	 1,2%
	 Glycosurie 	 1,9%
	 Hypercholestérémie 	 1,9%
	 Cétose 	 1,3% 	 2,4%
SYSTÈME MUSCULO-SQUELETTIQUE :
	 Arthralgie 					     3,8%
SYSTÈME NERVEUX :
	 Vertige 	 1,3% 	 1,2%
	 Hypo-esthésie	 1,9%
SYSTÈME RESPIRATOIRE :
	 Dyspnée 	 1,3% 		  1,2%
PEAU ET ANNEXES CUTANÉES :
	 Prurit 			   2,5% 	 2,6% 	 3,8%
	 Éruption 	 1,3%
	 Troubles cutanés			   1,2%
	 Urticaire 			   1,2%
SENS SPÉCIAUX : a

	 Troubles oculaires			   1,2%
	 Photophobie 			   2,5%
	 Vision anormale			   1,2%
	 Baisse de vision			   1,2%
SITE DE TRAITEMENT – ŒIL : b

	 Cataracte 	 1,3%
	 Conjonctivite 	 2,5% 	 3,6% 	 2,5%
	 Sécheresse oculaire			   1,2%
	 Troubles oculaires 			   1,2%
	 Douleur oculaire	 3,8% 	 2,4%
	 Œdème facial 			   1,2% 	 2,6%
	 Photophobie 	 1,3% 	 1,2% 	 2,5%
	 Trouble de la rétine 					     3,8%
	 Vision anormale 	 3,1% 	 3,6% 	 3,7% 		  7,7%
	 Baisse de vision 	 5,0% 	 1,2% 	 11,1% 	 10,3% 	 3,8%
	 Anomalie du champ visuel	 4,4% 	 1,2% 	 3,7% 	 5,1% 	 3,8%

a	 Les sens spéciaux comprennent les réactions observées dans l’œil non traité (« l’autre œil »).
b	 Le site de traitement – œil comprend les événements observés au site de l’œil traité.

Effets indésirables peu courants du médicament (fréquence inférieure à 1 %) déterminés au 
coursdes essais cliniques
La présente section décrit les effets indésirables associés au traitement survenus à une fréquence inférieure 
à un pour cent, chez les sujets atteints de NVC surtout classique participant à l’essai clé de 24 mois. Aucun 
effet indésirable peu courant (fréquence inférieure à 1 %) n’est survenu chez les patients atteints de myopie 
pathologique et d’histoplasmose oculaire. Les effets indésirables suivis d’un astérisque (*) se sont également 
manifestés chez les patients ayant reçu un placebo. 
Les effets indésirables systémiques survenus chez un seul patient (fréquence inférieure à 1 %) parmi 
ceux atteints de DMLA et traités par VISUDYNE ont été les suivants : douleur abdominale*, blessure 
accidentelle, douleur thoracique, frissons, frissons et fièvre, syndrome de la grippe*, test de laboratoire 
anormal*, tachycardie, diarrhée*, dyspepsie*, carcinome gastro-intestinal, hépatomégalie, hémorragie 
d’ulcère d’estomac, trouble de la langue, hypothyroïdisme, basophilie, dyscrasie sanguine, leucocytose, 
leucopénie, lymphocytose, diabète sucré, goutte, hyperglycémie*, hypoglycémie, hypokaliémie*, arthralgie*, 
dépression*, hypertonie, névralgie, vertige, toux accrue*, pharyngite*, eczéma, décoloration de la peau, 
dysurie, métrorragie et miction fréquente. 
Les effets indésirables survenus à une incidence de inférieure à 1 % au site de traitement oculaire ont été les 
suivants : progression de la DMLA*, sécheresse oculaire*, troubles lacrymaux, hémorragie sous-rétinienne 
et trouble du corps vitré. 
Les effets indésirables survenus à une incidence de inférieure à 1 % dans l’autre œil ont été les suivants : 
cataracte, troubles lacrymaux, photophobie* et baisse de vision. 
Les effets suivants ont également été signalés dans le cadre d’autres études cliniques : décollement de la rétine 
(non rhegmatogène), non-irrigation de la rétine ou de la choroïde, baisse grave de la vision, avec ou sans 
hémorragie sous-rétinienne ou du corps vitré, et baisse grave de la vision avec hémorragie de la rétine

Effets indésirables déterminés au cours des essais cliniques
Le tableau 2 décrit tous les effets indésirables, associés ou non au traitement, survenus à une fréquence 
d’un pour cent ou plus parmi les sujets regroupés participant à l’essai clé de 24 mois. 

TABLEAU 2.  �Sommaire des effets indésirables non associés au traitement survenu à un 
taux d’incidence de ≥ 1 % (NVC surtout classique due à la DMLA provenant 
des essais TAP, NVC due à la MP provenant de l’essai VIP portant sur la MP 
et NVC due à une HOP provenant de l’essai VOH)

SYSTÈME OU APPAREIL DE
L’ORGANISME :
     Terme privilégié

VISUDYNE
(N=266)

Placebo
(N=122)

SYSTÈME OU APPAREIL
DE L’ORGANISME :
     Terme privilégié

VISUDYNE
(N=266)

Placebo
(N=122)

TOUT ÉVÉNEMENT NON ASSOCIÉ 84,2 % 81,1 % SYSTÈME RESPIRATOIRE :
ORGANISME DANS SON ENSEMBLE : Bronchite 6,8 % 3,3 %

Infection 12,8 % 9,0 % Sinusite 4,9 % 4,9 %
Syndrome de la grippe 10,2 % 2,5 % Pharyngite 4,5 % 3,3 %
Douleur 8,6 % 6,6 % Toux accrue 4,1 % 1,6 %
Blessure accidentelle 7,5 % 10,7 % Rhinite 3,4  % 2,5 %
Céphalée 5,6 % 11,5 % Dyspnée 1,9 % 2,5 %
Douleur dorsale 4,9 % 6,6 % Trouble pulmonaire 1,9 % 1,6 %
Douleur thoracique 3,8 % 2,5 % Pneumonie 1,9 % 1,6 %
Douleur abdominale 3,4 % 4,1 % Emphysème 1,1 % 1,6 %
Asthénie 3,0 % 2,5 % PEAU ET ANNEXES CUTANÉES :
Réaction allergique 2,6 % 4,1 % Éruption 3,8 % 0,8 %
Fièvre 2,6 % 1,6 % Ulcère cutané 1,5 % 1,6 %
Infection virale 1,5 % 0,8 % Trouble cutané 1,1 % 0,8 %
Kyste 1,1 % Sudation 1,1 %
Hernie 1,1 % 1,6 % SENS SPÉCIAUX : a

SYSTÈME CARDIO-VASCULAIRE : Conjonctivite 6,4 % 4,1 %
Hypertension 7,1 % 8,2 % Cataracte 5,6 % 4,9 %
Troubles cardio-vasculaires 2,6 % 0,8 % Baisse de vision 4,1 % 0,8 %
Syncope 2,3 % Progression de la DMLA 3,4 % 7,4 %
Infarctus du myocarde 1,9 % 1,6 % Vision anormale 3,0 % 3,3 %
Angine de poitrine 1,5 % 1,6 % Lésion cornéenne 2,3 % 0,8 %
Arythmie 1,5 % 0,8 % Trouble oculaire 2,3 % 2,5 %
Artériosclérose 1,5 % 1,6 % Douleur oculaire 2,3 %
Coronaropathie 1,5 % 1,6 % Glaucome 2,3 % 4,1 %
Trouble vasculaire périphérique 1,5 % 0,8 % Sécheresse oculaire 1,9 % 0,8 %
Embolie pulmonaire 1,1 % Démangeaison oculaire 1,9 % 0,8 %

SYSTÈME DIGESTIF : Blépharite 1,5 % 1,6 %
Nausée 3,8 % 5,7 % Otite moyenne 1,5 % 1,6 %
Trouble gastro-intestinal 2,6 % 3,3 % Opacité cornéenne 1,1 %
Diarrhée 2,3 % 3,3 % Diplopie 1,1 %
Cholécystite 1,9 % 0,8 % Trouble du corps vitré 1,1 % 0,8 %
Carcinome gastro-intestinal 1,5 % SITE DE TRAITEMENT – ŒIL : b

Cholélithiase 1,1 % Cataracte 12,0 % 9,0 %
Constipation 1,1 % Vision anormale 8,6 % 7,4 %
Gastro-entérite 1,1 % 1,6 % Baisse de vision 5,6 % 4,9 %
Trouble dentaire 1,1 % 0,8 % Conjonctivite 5,3 % 4,1 %

SYSTÈME ENDOCRINIEN : Lésion cornéenne 3,4 % 0,8 %
Hypothyroïdisme 1,9 % 0,8 % Anomalie du champ visuel 3,0 % 1,6 %
Hyperthyroïdisme 1,1 % 0,8 % Démangeaison oculaire 2,6 % 0,8 %

TROUBLES MÉTABOLIQUES ET NUTRITIONNELS : Douleur oculaire 2,3 % 1,6 %
Hypercholestérémie 6,4 % 7,4 % Glaucome 2,3 % 3,3 %
Hausse de la créatine 3,4 % 1,6 % Blépharite 1,9 % 1,6 %
Œdème périphérique 3,4 % 4,1 % Sécheresse oculaire 1,9 % 0,8 %
Glycosurie 2,6 % 1,6 % Trouble du corps vitré 1,9 % 1,6 %
Albuminurie 2,3 % 1,6 % Trouble oculaire 1,5 % 0,8 %
Cétose 1,9 % 4,1 % Progression de la DMLA 1,1 %
Hausse de SGOT 1,5 % Kératite 1,1 %
Hausse de phosphatase alcaline 1,1 % 2,5 % Troubles lacrymaux 1,1 % 2,5 %
Hyperkaliémie 1,1 % 0,8 % SYSTÈME GÉNITO-URINAIRE :

SYSTÈME MUSCULO-SQUELETTIQUE : Cystite 3,8 % 1,6 %
Arthrite 4,5 % 4,9 % Trouble prostatique 3,8 % 0,8 %
Arthralgie 3,0 % 6,6 % Carcinome prostatique 1,1 %
Myalgie 1,9 % 3,3 % Hausse de l’antigène 

prostatique spécifique 1,1 %
Arthrose 1,1 % 1,6 %
Trouble osseux 1,1 % 2,5 % Infection des voies urinaires 1,1 % 6,6 %

SYSTÈME NERVEUX : Hémorragie vaginale 1,1 % 0,8 %
Dépression 4,9 % 3,3 %
Étourdissements 4,5 % 3,3 %
Insomnie 2,6 % 0,8 %
Anxiété 2,3 % 0,8 %
Trouble du sommeil 2,3 %
Vertige 1,5 % 1,6 %
Accident vasculaire cérébral 1,1 % 0,8 %

a	 Les sens spéciaux comprennent les réactions observées dans l’œil non traité (« l’autre œil »).
b	 Le site de traitement – œil comprend les événements observés au site de l’œil traité.

D’après l’expérience acquise auprès des patients ayant été traités à la VISUDYNE lors de l’essai ouvert au-
delà de la phase de 24 mois contrôlée par placebo (prolongation jusqu’à 60 mois de l’essai TAP) (consulter « 
ESSAIS CLINIQUES »), on n’a constaté aucune autre source d’inquiétude sur le plan de l’innocuité. 
D’après l’expérience acquise auprès des patients ayant été traités à la VISUDYNE lors de l’essai ouvert au-
delà de la phase de 24 mois contrôlée par placebo portant sur la myopie pathologique (prolongation jusqu’à 
60 mois de l’essai VIP dans le cadre de laquelle 54 des 67 patients ont terminé l’essai) (consulter « ESSAIS 
CLINIQUES ») ou portant sur l’histoplasmose oculaire présumée (prolongation jusqu’à 48 mois de l’essai 
VOH dans le cadre de laquelle 15 des 17 patients ont terminé l’essai) (consulter « ESSAIS CLINIQUES »), 
on n’a constaté aucune autre source d’inquiétude sur le plan de l’innocuité. 
Effets indésirables du médicament déterminés à la suite de la surveillance après 
commercialisation
Les effets indésirables suivant ont été déduits de l’expérience d’utilisation de VISUDYNE suivant sa 
commercialisation. Puisque ces effets ont été rapportés volontairement à partir d’une population de taille 

incertaine, il impossible d’en évaluer la fréquence de manière fiable, donc ils sont de fréquence inconnue.
Les autres effets indésirables du médicament signalés comprennent les douleurs thoraciques et dorsales 
(pouvant irradier vers d’autres parties du corps, notamment sans toutefois s’y limiter, le pelvis, la ceinture 
thoracique ou la cage thoracique) ainsi que d’autres douleurs musculosquelettiques pendant la perfusion. 
Des réactions vasovagales (présyncope) et des réactions d’hypersensibilité liées à la perfusion de VISUDYNE 
ont été rapportées. Les symptômes généraux peuvent comprendre : la céphalée, une sensation de malaise, 
la syncope, l’hyperhidrose, les étourdissements, la présyncope, une éruption cutanée, l’urticaire, le 
prurit, la formation de cloques, la dyspnée, les bouffées vasomotrices ainsi que des changements de la 
tension artérielle ou de la fréquence cardiaque. En de rares occasions, les réactions peuvent être graves et 
éventuellement comprendre des convulsions.
De rares cas de déchirure de l’épithélium pigmentaire rétinien ont été signalés.
De rares cas de déchirure de la rétine, dont une déchirure complète, ont été signalés.
Des cas d’œdème rétinien et maculaire ont été signalés.
Des cas de nécrose au site d’injection ont été signalées.
Des cas de réaction anaphylactique ont été signalées.

INTERACTIONS MÉDICAMENTEUSES 
Aperçu
Aucune étude d’interactions médicamenteuses n’a été effectuée chez les humains traités par VISUDYNE.
La vertéporfine est rapidement éliminée par le foie surtout sous forme non modifiée. Le métabolisme est 
limité et s’effectue par les estérases hépatiques et plasmatiques. Le cytochrome microsomal P-450 ne semble 
jouer aucun rôle dans le métabolisme de la vertéporfine.
Interactions médicament-médicament
D’après le mécanisme d’action de la vertéporfine, l’emploi concomitant de nombreux médicaments pourrait 
influencer l’effet du traitement à la VISUDYNE.  
Médicaments qui augmentent l’absorption de la vertéporfine dans l’endothélium vasculaire 
Les antagonistes calciques, la polymyxine B et la radiothérapie, par exemple, sont reconnus pour modifier 
l’endothélium vasculaire et pourraient accroître l’absorption tissulaire de la vertéporfine lorsqu’ils sont 
employés en concomitance avec ce produit. 
D’autres agents photosensibilisants 
L’emploi concomitant d’autres agents photosensibilisants (p. ex. tétracyclines, sulfamides, phénothiazines, 
agents hypoglycémiants sulfonylurés, diurétiques thiazidiques et griséofulvine) pourrait augmenter le 
potentiel de réactions de photosensibilité cutanée.
Phagocytes de radicaux libres
Bien qu’on ne dispose pas de données à l’appui, on s’attend à ce que les composés qui arrêtent les espèces 
actives d’oxygène ou qui accaparent les radicaux, tels que le diméthylsulfoxyde, le bêta-carotène, l’éthanol, le 
formate et le mannitol, diminuent l’activité de VISUDYNE. 
Médicaments destinés à prévenir l’occlusion des vaisseaux sanguins 
Les médicaments qui réduisent la coagulation, la vasoconstriction ou l’agrégation plaquettaire, tels que les 
inhibiteurs de la thromboxane A

2, pourraient également diminuer l’efficacité du traitement à la VISUDYNE. 
Interactions médicament-aliment
Aucune interaction avec les aliments n‘a été établie.
Interactions médicament-herbe médicinale
Aucune interaction avec des produits à base d’herbes médicinales n‘a été établie.
Effets du médicament sur les essais de laboratoire
Aucune preuve selon laquelle le médicament nuirait aux essais de laboratoire n‘a été établie.
 
POSOLOGIE ET ADMINISTRATION 
Considérations posologiques
Le traitement à la VISUDYNE se déroule en deux étapes nécessitant l’administration d’un médicament et 
de lumière. 
La première étape consiste en une perfusion intraveineuse de VISUDYNE. 
La seconde est l’activation de VISUDYNE par une lumière non thermique émise par une diode laser. 
Les médecins devraient évaluer les patients tous les 3 mois. En cas de fuite du système néovasculaire 
choroïdien détectée à l’angiographie à la fluorescéine, la thérapie devrait être répétée.
Le nombre moyen de traitements requis diminue au fil du temps (consulter « ESSAIS CLINIQUES, 
Dégénérescence maculaire liée à l’âge, Myopie pathologique et Histoplasmose oculaire 
présumée »). 
Traitement bilatéral concurrent 
Les essais contrôlés n’ont permis que le traitement d’un œil par patient. Chez les patients qui présentent des 
lésions traitables dans les deux yeux, les médecins devraient évaluer les bienfaits et les risques potentiels 
associés au traitement des deux yeux à la fois. Si le patient présente un profil d’innocuité acceptable à la suite 
d’un traitement à la VISUDYNE antérieure dans un œil, on pourra traiter les deux yeux concurremment après une 
seule administration de VISUDYNE. Traiter d’abord la lésion la plus marquée, 15 minutes après le début de la 
perfusion. Dès la fin de l’application lumineuse sur le premier œil, les réglages du laser devront être modifiés 
pour tenir compte des paramètres de traitement de l’autre œil, selon la même dose et la même intensité de lumière 
que pour le premier, en veillant à ne pas commencer plus de 20 minutes après le début de la perfusion.
Chez les patients qui présentent des lésions traitables dans les deux yeux à leur première visite et qui n’ont pas reçu 
de traitement à la VISUDYNE antérieure, il est plus prudent de traiter un seul œil (celui qui présente la lésion la plus 
marquée) lors du premier traitement. Si aucun problème important d’innocuité n’est identifié une semaine après ce 
traitement, le second œil peut être traité selon le même schéma thérapeutique, après une deuxième perfusion de 
VISUDYNE. Environ 3 mois plus tard, on pourra évaluer les deux yeux et commencer un traitement concurrent, suivant 
une nouvelle perfusion de VISUDYNE, si les deux lésions présentent encore des signes de fuite.
Détermination de la dimension de la lésion
La dimension linéaire maximum (DLM) de la lésion est estimée par angiographie à la fluorescéine et 
rétinographie couleur. Il faut inclure dans cette mesure toutes les NVC classiques ou occultes, le sang et / ou 
une fluorescence bloquée et tout décollement séreux de l’épithélium pigmentaire rétinien. On recommande 
des appareils photographiques pour l’exploration des fonds munis d’une échelle de 2,4-2,6X. La DLM de la 
lésion sur l’angiogramme à la fluorescéine doit être corrigée pour le grossissement de ce genre d’appareil 
pour obtenir la DLM de la lésion sur la rétine.
Détermination de la dimension de la zone de traitement 
Une dimension de zone de traitement appropriée avec une marge de 500 micromètres autour de la totalité de 
la lésion est assurée en ajoutant 1 000 micromètres à la DLM de la lésion. Une dimension maximale de 6 400 
micromètres a servi lors des essais cliniques.
Le bord nasal de la zone de traitement doit être éloigné d’au moins 200 micromètres du bord temporal du 
disque optique, même s’il en résulte un manque de photo activation de la NVC à moins de 200 micromètres 
du nerf optique. Pour le traitement d’une lésion plus grande que la zone maximale de traitement, il faut 
appliquer la lumière sur la plus grande zone possible de la lésion active.

Posologie recommandée 
La dose de VISUDYNE est de 6 mg/m2 de surface corporelle, diluée dans 30 ml de solution pour perfusion et 
administrée par perfusion intraveineuse pendant 10 minutes.

Administration
Administration du médicament
La VISUDYNE doit être reconstituée selon les directives indiquées sous « Reconstitution ».
Le volume de VISUDYNE reconstituée requis pour obtenir la dose désirée de 6 mg/m2 de surface corporelle 
est retiré de l’ampoule et dilué dans du dextrose à 5 % injectable, de façon à obtenir un volume total de 
perfusion de 30 mL. Le volume de perfusion total est administré par voie intraveineuse pendant 10 minutes à 
un taux de 3 mL/minute, à l’aide d’une pompe à seringue et d’un cathéter à filtre. Les études cliniques ont été 
menées à l’aide d’un filtre standard de perfusion de 1,2 micromètre.
Il faut veiller à prévenir l’extravasation au site d’injection. En cas d’extravasation, protéger le site de la lumière 
(consulter « MISES EN GARDE ET PRÉCAUTIONS, Généralités »).

Administration de la lumière 
Commencer l’administration de la lumière laser sur une longueur d’onde de 689 nm 
15 minutes après le début de la perfusion de 10 minutes de VISUDYNE.
La photo activation de VISUDYNE est contrôlée par la dose totale de lumière émise. Pour le traitement d’une 
néovascularisation choroïdienne, la dose de lumière recommandée est de 50 J/cm2 de lésion néovasculaire, 
émise à une intensité de 600 mW/cm2 pendant 83 secondes.
La dose de lumière, son intensité, le facteur de grossissement du verre ophtalmique et le réglage de l’objectif 
zoom sont des paramètres importants en matière d’émission appropriée de la lumière à la zone de traitement 
prédéterminée. Suivre le mode d’emploi des systèmes laser pour le mode de réglage et l’opération de l’appareil.
Le système laser doit être acceptable pour la diffusion d’une puissance de sortie stable sur une longueur 
d’onde de 689 ± 3 nM. La lumière est transmise à la rétine sous forme d’un simple point circulaire à l‘aide 
d’une fibre optique, d’une lampe à fente et d’un verre ophtalmique de grossissement convenable.
Les systèmes laser suivants ont subi une épreuve de compatibilité avec VISUDYNE. Ils conviennent à 
l’émission d’une puissance de sortie stable sur une longueur d’onde de  689 ± 3 nm :
•	� Console laser Lumenis Opal Photoactivator et adaptateur modifié LaserLink, distribué par Coherent-AMT, 

15-550, Trillium Drive, Kitchener (Ontario) Canada N2R 1K3;
•	� Laser Zeiss VISULAS 690s et adaptateur VISULINK PDT, distribué par Carl Zeiss Canada Ltd., 45, 

Valleybrook Drive, Toronto (Ontario) M3B 2S6.

Reconstitution 

Produits parentéraux 

Volume de 
l’ampoule

Volume de diluant 
nécessaire par ampoule

Volume approximatif 
du mélange obtenu

Concentration 
nominale par mL

15 mg Eau stérile pour injection, 7 mL 7,5 mL 2 mg/mL

Une fois reconstituée, VISUDYNE doit être conservée à une température de 20 à 25 °C, à l‘abri de la lumière, 
et être utilisée dans un délai de 4 heures. Faire un examen visuel de la VISUDYNE reconstituée pour vérifier 
la présence de particules et de décoloration avant son administration. La solution de VISUDYNE reconstituée 
est vert foncé opaque. Jeter toute portion non utilisée. 
Incompatibilités
Reconstituer VISUDYNE uniquement avec de l‘eau stérile pour injection. Ne pas mélanger VISUDYNE à 
d‘autres médicaments dans une même solution. VISUDYNE peut se précipiter dans des solutions salines. Ne 
pas utiliser de solutions salines normales ou d’autres solutions parentérales.
Dilution pour perfusion intraveineuse
La VISUDYNE reconstituée, diluée dans une solution de dextrose à 5 % injectable, doit être utilisée immédiatement 
de préférence, sinon dans un délai de 4 heures après la reconstitution et la dilution dans des conditions 
aseptiques. Comme pour tous les médicaments administrés par voie parentérale, les mélanges de solutions 
intraveineuses doivent être examinés pour en vérifier la clarté, la présence de particules, de précipités, de 
décoloration et de fuite avant l‘administration, lorsque le type de solution et le contenant le permettent. Il faut éviter 
d‘utiliser des solutions troubles ou indiquant la présence de particules, de précipités, de décoloration et de fuite.

SURDOSAGE
Une surdose de médicament ou de lumière dans l’œil traité peut entraîner une non-irrigation des vaisseaux 
normaux de la rétine susceptible de causer une réduction grave et possiblement permanente de la vision. Une 
surdose du médicament entraîne également une prolongation de la période au cours de laquelle le patient 
demeure photosensible à une lumière vive. En pareils cas, il est recommandé de continuer d’observer les 
précautions relatives à la photosensibilité pour une période proportionnelle à la surdose. 

Pour traiter une surdose présumée, communiquez avec le centre antipoison de votre région

MODE D’ACTION ET PHARMACOLOGIE CLINIQUE 

Pharmacodynamie
La vertéporfine est le dérivé monoacide du cycle A d’une benzoporphyrine (BPD-MA), constitué d’un mélange 
1:1 des régio-isomères BPD-MAC et BPD-MAD possédant une activité équivalente. La vertéporfine est une 
substance activée par la lumière (agent photosensibilisant). On a constaté que les régio-isomères possèdent 
des propriétés photodynamiques semblables. 
La vertéporfine est principalement transportée dans le plasma par les lipoprotéines. Lorsque la vertéporfine est 
activée par la lumière en présence d’oxygène, de l‘oxygène singulet hautement réactif transitoire et des radicaux 
d’oxygène réactifs sont générés. L’activation lumineuse de la vertéporfine provoque des lésions localisées à 
l’endothélium néovasculaire entraînant l’occlusion des vaisseaux. On sait qu’un endothélium atteint libère des 
facteurs procoagulants et vasoactifs par voies de lipoxygénase (leucotriène) et de cyclo-oxygénase (eicosanoïdes 
comme la thromboxane), ce qui produit une agrégation plaquettaire, une formation de caillots fibrineux et une 
vasoconstriction. La vertéporfine semble s’accumuler de préférence dans les nouveaux vaisseaux sanguins, 
notamment les nouveaux vaisseaux choroïdiens. Toutefois, les modèles animaux indiquent que le médicament 
est également présent dans la rétine. Il pourrait donc y avoir des lésions collatérales aux structures rétiniennes à 
la suite de la photo activation y compris l’épithélium pigmentaire rétinien et la couche nucléaire extérieure de la 
rétine. L’occlusion temporaire de la néovascularisation choroïdienne (NVC) survenant à la suite du traitement à la 
VISUDYNE a été confirmée chez l’être humain à l’aide de l’angiographie à la fluorescéine. 
Pharmacocinétique
Après une perfusion intraveineuse, la vertéporfine affiche une élimination bi-exponentielle et une demi-vie 
d‘élimination finale de 5 à 6 heures. L’étendue de l’exposition et la concentration plasmatique maximale sont 
proportionnelles à la dose entre 6 et 20 mg/m2.
Métabolisme
La vertéporfine est métabolisée en faible partie par les estérases hépatiques et plasmatiques en métabolite 
diacide. Les systèmes d’enzymes hépatiques dépendants du NADPH (y compris les isozymes du cytochrome 
P-450) ne semblent pas intervenir beaucoup dans le métabolisme de la vertéporfine. 
Excrétion
L’élimination se fait essentiellement par voie fécale, moins de 0,01 % de la dose étant récupéré dans l’urine.

Populations particulières et états pathologiques
Sexe
Les paramètres pharmacocinétiques ne sont pas affectés de façon significative par le sexe de la personne 
à la dose prévue.
Hépatique
Dans le cadre d’une étude regroupant des patients atteints d’une légère insuffisance hépatique (définie en 
termes de deux analyses anormales des fonctions hépatiques au moment de l’inscription), la SSC et la Cmax 
n’ont pas affiché de différences significatives par rapport aux résultats du groupe témoin, mais la demi-vie 
était supérieure d’environ 20 %.
Rénale
On ne dispose d’aucune étude de pharmacocinétique portant sur la vertéporfine chez des patients atteints 
d’insuffisance rénale. L’élimination se fait essentiellement par voie fécale, moins de 0,01 % de la dose étant 
récupéré dans l’urine, c’est pourquoi la survenue de modifications de l’exposition à la vertéporfine chez les 
patients atteints d’insuffisance rénale est peu probable.

ENTREPOSAGE ET STABILITÉ 
Conserver VISUDYNE à une température de 20 à 25 °C (de 68 à 77 °F) (consulter « POSOLOGIE ET 
ADMINISTRATION, Reconstitution » pour connaître les directives de conservation après reconstitution).

INSTRUCTIONS PARTICULIÈRES DE MANIPULATION 
Renversements et mise au rebut
En cas de renversements de VISUDYNE, essuyer à l‘aide d‘un chiffon humide. Éviter tout contact avec la 
peau et les yeux en raison du potentiel de réactions de photosensibilité subséquentes à une exposition à la 
lumière. On recommande de porter des gants de caoutchouc et des lunettes de protection. Éliminer tout le 
matériel selon les normes d‘usage.

Exposition accidentelle
Comme VISUDYNE peut provoquer des réactions de photosensibilité, il est important d‘éviter tout contact 
avec la peau et les yeux au cours de sa préparation et de son administration. Toute personne qui y est 
exposée doit se protéger d‘une lumière vive (consulter « MISES EN GARDE ET PRÉCAUTIONS »).

FORMES POSOLOGIQUES, COMPOSITION ET CONDITIONNEMENT 

VISUDYNE est offerte en ampoule de verre jetable, à capuchon d‘aluminium, scellée par un bouchon de 
bromobutyle gris. L’ampoule contient un pain lyophilisé de 15 mg de vertéporfine. Le produit est réservé aux 
injections intraveineuses.

Chaque mL de VISUDYNE reconstituée contient :
SUBSTANCE ACTIVE : Vertéporfine, 2 mg
EXCIPIENTS : palmitate d‘ascorbyl, butylhydroxytoluène, phosphatidyl glycérol d‘œuf, dimyristoyl 
phosphatidyl choline, lactose
 

PARTIE III : RENSEIGNEMENTS POUR LE CONSOMMATEUR

IMPORTANT : VEUILLEZ LIRE ATTENTIVEMENT

PrVISUDYNEMD

VERTÉPORFINE POUR INJECTION, NORME DU FABRICANT
15 MG / AMPOULE

Le présent dépliant constitue la troisième et dernière partie d’une « monographie de produit 
» et s’adresse tout particulièrement aux consommateurs. Le présent dépliant n’est qu’un 
résumé et ne donne donc pas tous les renseignements pertinents au sujet de la VISUDYNE*. 
Pour toute question au sujet de ce médicament, communiquez avec votre médecin ou votre 
pharmacien.

 AU SUJET DE CE MÉDICAMENT

Les raisons d’utiliser ce médicament :
VISUDYNE est un médicament activé par la lumière utilisé dans le cadre de la thérapie photodynamique.

VISUDYNE sert à traiter la forme exsudative de la dégénérescence maculaire liée à l’âge (DMLA), la myopie 
pathologique (une forme grave de myopie) et l’histoplasmose oculaire présumée (une infection fongique de 
l’œil). Ces maladies entraînent une perte de vision en raison des dommages qu’elles causent à la macula, 
la partie de la rétine responsable de la vision. Ces dommages sont causés par une croissance de vaisseaux 
sanguins anormaux appelée néovascularisation choroïdienne (NVC). De ces vaisseaux, du sang et des 
liquides fuient (d’où la mention « exsudative »), ce qui forme des cicatrices. Une NVC peut présenter 
plusieurs types de fuites, dont celle classique (fuite rapide) et occulte (fuite plus lente). VISUDYNE sert à 
traiter la forme surtout classique de NVC.

Les effets de ce médicament :
Le traitement par VISUDYNE peut :
•	 ralentir la perte de vision;
•	 ralentir ou freiner la croissance de la zone atteinte de NVC;
•	 réduire ou stopper la fuite.
On injecte VISUDYNE dans une veine, normalement dans le bras, et la substance se rend jusqu’aux vaisseaux 
sanguins anormaux dans l’œil. Après quelques minutes, le médecin expose la zone affectée à un laser non 
thermique pour activer VISUDYNE. Ceci amorce le processus chimique qui détruit les vaisseaux anormaux 
qui croissent dans la macula.

Les circonstances où il est déconseillé d’utiliser ce médicament :
Vous ne pouvez pas recevoir de VISUDYNE si vous :
•	� souffrez de porphyrie, un trouble métabolique qui perturbe la production d’hèmes des molécules-

précurseurs appelées porphyrines et les fait s’accumuler anormalement dans les tissus et le sang. (L’hème 
est un élément de l’hémoglobine, la protéine des globules rouges qui transporte l’oxygène);

•	� êtes hypersensible (allergique) à la vertéporfine ou à l’un des autres composants de VISUDYNE (consultez 
« Les ingrédients non médicinaux importants sont »),

•	 souffrez de troubles hépatiques graves.

L’ingrédient médicinal est :
L’ingrédient actif de VISUDYNE est la vertéporfine.

Les ingrédients non médicinaux importants sont : 
Palmitate d‘ascorbyl, butylhydroxytoluène, phosphatidyl glycérol d‘œuf, dimyristoyl phosphatidyl choline, 
lactose.

Les formes posologiques sont :
VISUDYNE est fournie dans une ampoule de verre dotée d’un bouchon gris et d’un capuchon rabattable 
d’aluminium. 
L’ampoule contient un pain lyophilisé de 15 mg de vertéporfine. Pour son utilisation, le produit est transformé 
en une solution que seul un professionnel de la santé peut injecter par voie intraveineuse.

 MISES EN GARDE ET PRÉCAUTIONS

Avant d’utiliser VISUDYNE, indiquez à votre médecin si :
•	� vous êtes enceinte ou planifiez le devenir. On a observé des malformations du fœtus chez une espèce (le 

rat) dans le cadre d’études sur des animaux lors de l’administration de VISUDYNE pendant la grossesse. 
Votre médecin décidera en votre compagnie si vous devriez recevoir le produit ou non;

•	� vous allaitez ou comptez allaiter. VISUDYNE se transmet dans le lait maternel humain. Vous devriez 
discuter en compagnie de votre médecin si vous deviez cesser d’allaiter ou reporter le traitement à 
une date ultérieure. Vous ne devez pas allaiter pendant au moins 96 heures après l’administration de 
VISUDYNE;

•	 vous souffrez de problèmes de foie ou de la vésicule biliaire;
•	� vous prenez d’autres médicaments (consultez la section « Interactions médicamenteuses »).

Les patients qui reçoivent VISUDYNE deviennent temporairement sensibles à la lumière pendant 2 jours. 
Vous devez donc :
•	� protéger votre peau et vos yeux des rayons directs du soleil et de toute lumière intérieure vive, dont les 

salons de bronzage, l’éclairage halogène vif, l’éclairage haute intensité utilisé dans les salles d’opération 
et les cabinets de dentiste ainsi que les dispositifs médicaux qui émettent de la lumière;

•	� porter des vêtements protecteurs et des lunettes de soleil foncées lorsque vous sortez dehors. Les écrans 
solaires ne protègent PAS efficacement contre la sensibilité à la lumière;

•	� porter un bracelet temporaire pour vous rappeler et rappeler aux autres que vous êtes sensible à la 
lumière.

Cependant, vous ne devez pas rester dans l’obscurité; vous devez exposer votre peau à la lumière intérieure 
normale pour favoriser la décomposition du médicament dans la peau. 
En cas de renversement accidentel de VISUDYNE (p. ex., sur la peau), le produit doit être essuyé 
immédiatement pour éviter des réactions de photosensibilité plus tard, quand le tissu est exposé à la lumière. 
Il faut éviter tout contact avec la peau et les yeux.
À la suite d’une thérapie par VISUDYNE, votre vision peut être perturbée à court terme. Vous devez éviter de conduire 
ou d’opérer de la machinerie jusqu’à ce que cette perturbation se dissipe.

Des réactions graves peuvent survenir après avoir reçu VISUDYNE. Ceux-ci comprennent: une diminution 
sévère de la vision, des changements dans le champ visuel, des réactions allergiques graves, y compris 
un choc anaphylactique et des réactions au site d‘injection. Voir le tableau «Effets secondaires graves : 
fréquence et procédures à suivre» pour les symptômes et que faire si vous les ressentez.

 INTERACTIONS MÉDICAMENTEUSES

Certains médicaments augmentent la sensibilité à la lumière et peuvent accroître le risque de réactions 
cutanées ou affecter l’activité de VISUDYNE. Il s’agit notamment de certains antibiotiques (tétracyclines, 
sulfonamides, polymyxine B) et antifongiques (griséofulvines), des médicaments oraux pour le diabète 
(hypoglycémiants sulfonylurés) et ceux pour les troubles mentaux (phénothiazines).

Parmi les autres médicaments pouvant interagir avec VISUDYNE, mentionnons ceux pour le cœur et les 
problèmes de circulation (inhibiteurs calciques, anticoagulants, diurétiques). 

Les antioxydants, tels que le bêtacarotène, ou les médicaments qui accaparent les radicaux libres (tels que le 
diméthylsulfoxyde [DMSO], le formate, le mannitol et l’alcool) peuvent interagir avec VISUDYNE.
La radiothérapie peut également interagir avec VISUDYNE.
Assurez-vous d’indiquer à votre médecin tous les médicaments que vous prenez avant le début du traitement 
à la VISUDYNE.

 UTILISATION APPROPRIÉE DE CE  MÉDICAMENT

Dose habituelle pour adulte :

Votre médecin va calculer la dose appropriée en fonction de la surface de votre corps. VISUDYNE doit être 
administrée uniquement par un professionnel de la santé spécialisé en ophtalmologie.
Surdose :

Si votre médecin vous dit que vous avez reçu une surdose, vous devrez protéger votre peau et vos yeux 
plus longtemps que la normale. Suivez les directives de votre médecin.
Si vous sentez qu’on vous a donné trop de médicament, consultez votre médecin ou le professionnel 
de la santé qui vous administre le médicament immédiatement après l’intervention, même en l’absence 
de symptômes.

 PROCÉDURES À SUIVRE EN CE QUI CONCERNE LES EFFETS SECONDAIRES

Les changements de vision (dont une vision floue, une baisse de l’acuité visuelle, des éclairs lumineux, 
une lacune du champ de vision ou des « toiles d’araignées ») ont été les effets secondaires le plus souvent 
signalés. Si l’une de ces réactions se manifeste ou si des « corps flottants » ou des changements persistants 
apparaissent, contactez votre médecin (consultez le tableau). Ces signes peuvent être l’indice d’un état grave.

Une douleur musculosquelettique temporaire survient couramment, surtout pendant ou après la perfusion, 
souvent sous forme de douleur thoracique ou dorsale pouvant irradier vers d’autres parties du corps, dont le 
pelvis, la ceinture thoracique ou les côtes.

Parmi les autres effets secondaires courants, mentionnons la sensation de faiblesse, la nausée, la 
constipation, l’hypertension, la hausse de cholestérol sanguin ou de glycémie urinaire, une sensation de 
sécheresse, de démangeaison ou de douleur dans les yeux, la photophobie, la perte de sensibilité à la 
douleur ou du toucher, le coup de soleil ou la sensibilité accrue au soleil.

Des réactions au site d’injection peuvent se produire (p. ex. une douleur, l’enflure, la formation de cloques 
[ampoules] ou la décoloration) et être graves (consulter la section suivante).

Cette liste d’effets secondaires n’est pas complète. Si vous ressentez des effets imprévus pendant votre traitement à la 
VISUDYNE, contactez votre médecin ou les services de santé d’urgence.

EFFETS SECONDAIRES GRAVES : FRÉQUENCE ET PROCÉDURES À SUIVRE

Effets 
secondaires

Manifestation Quoi faire

Perte grave de 
vision

Lors des essais cliniques, de 1 à 5 % des 
patients ont subi de telles pertes au cours 
des 7 premiers jours suivant le traitement. 
Certains de ces patients ont recouvré en partie 
leur vision.

Contactez 
immédiatement votre 
médecin en cas de perte 
de vision.

Changements 
dans le champ 
visuel

Perte de vision (souvent soudaine), apparition 
d’éclairs lumineux, de corps flottants.

Contactez votre médecin.

Réactions 
allergiques 
graves 
comprenant 
la choc 
anaphylactique

Vous avez des sueurs, des démangeaisons, 
vous avez chaud ou des bouffées de chaleur, 
vous vous sentez étourdi, vous êtes essoufflé, 
avez mal à la tête, faites de l’urticaire, 
avez de la difficulté à avaler, avez la fièvre, 
gonflement de la langue, gorge ou du visage, 
ou avez l’impression que vous allez perdre 
connaissance pendant qu’on vous administre 
VISUDYNE ou après. En de rares occasions, 
ces réactions peuvent être graves et même 
comprendre des convulsions.

Obtenez immédiatement 
des soins médicaux.

Réactions au 
site d’injection	

Une sensation d’inconfort, de la douleur, 
une enflure, le saignement, une fuite, de la 
décoloration et possiblement la nécrose de la 
peau peuvent survenir au site d’injection.
L’exposition à la lumière peut causer une 
réaction douloureuse ou endommager les 
tissus.

Couvrez le site tant qu’il 
est décoloré.
Vous pouvez prendre des 
analgésiques oraux.
ASSUREZ-VOUS de 
contacter votre médecin.

 COMMENT CONSERVER LE MÉDICAMENT

Conservez VISUDYNE à une température entre 20 et 25 °C (68-77 °F). 

Déclaration des effets secondaires
Vous pouvez déclarer les effets secondaires soupçonnés d‘être associés avec l‘utilisation d‘un produit 
de santé par:
• �Visitant le site Web des déclarations des effets indésirables ( https://www.canada.ca/fr/sante-canada/

services/medicaments-produits-sante/medeffet-canada/declaration-effets-indesirables.html) pour 
vous informer sur comment faire une déclaration en ligne, par courrier, ou par télécopieur ; où

• �Téléphonant sans frais 1-866-234-2345.
REMARQUE : Consultez votre professionnel de la santé si vous avez besoin de renseignements sur le 
traitement des effets secondaires. Le Programme Canada Vigilance ne donne pas de conseils médicaux.

 POUR DE PLUS AMPLES RENSEIGNEMENTS

On peut trouver ce document et la monographie complète du produit, rédigés pour les professionnels de la 
santé, à l’adresse suivante : https://produits-sante.canada.ca/dpd-bdpp/index-fra.jsp

CHEPLAPHARM Arzneimittel GmbH
Ziegelhof 24
17489 Greifswald
Germany

Importateur / Distributeur :
Xediton Pharmaceutical Inc
2000 Argentia Rd, Mississauga
Ontario L5N 1W1
Tel : 1-888-XEDITON

CHEPLAPHARM Arzneimittel GmbH a rédigé ce dépliant.
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